DIAMOND DISK & DT9530

0€56.10d '? ¥SI1A ANOVIA

S SUMMERS

Operator’s
Manual

DT9530 &
DK9630
DISK MODELS

IMPORTANT

THE OPERATOR IS RESPONSIBLE
FORADJUSTING THE MACHINE SINCE
MACHINE DOES NOT COME “FIELD
READY” FROM FACTORY.

ACAUTION

READ & UNDERSTAND OPERATOR'’S
MANUAL BEFORE USING MACHINE.

See www.summersmfg.com for latest version of all Summers Operator’s Manuals.

SUMMERS MANUFACTURING CO., INC.

WEB SITE: www.summersmfg.com

DEVILS LAKE, NORTH DAKOTA 58301 (701) 662-5391

\_ _/

821091 © Summers Mfg. Co., Inc. 2018 Printed in USA



http://www.summersmfg.com
http://www.summersmfg.com

Warranty

Summers warrants only products of its manufacture against operational failure caused by defective materials
or workmanship which occur during normal use within 36 months from the date of purchase by the end user from
Summers’ dealer.

Summers’ obligation is to replace free of charge any part of any product that Summers inspection shows to be
defective excluding transportation charges to Devils Lake, ND and return and also excluding all transportation costs
from Summers’ dealer to the dealer’s customer and all other costs such as removal and installation expense.

Summers shall not be liable for loss of time, manufacturing costs, labor, material, loss of profits, consequential
damages, direct or indirect, because of defective products whether due to rights arising under the contract of sale or
independently thereof, and whether or not such claim is based on contract, tort or warranty.

Written permission for any warranty claim return must be first obtained from authorized Summers’ personnel.
All returns must be accompanied with a complete written explanation of claimed defects and the circumstances of
operational failure.

Written warranty for all component parts used in the manufacture of Summers products is available upon request.
Warranty of such component parts will be determined by said component manufacturer upon their inspection of the
claimed defective part.

This express warranty is the sole warranty of Summers. There are no warranties, which extend beyond the war-

ranty herein expressly set forth. The sales for products of Summers under any other warranty or guarantee express
or implied is not authorized. This warranty voids all previous issues.

SUMMERS MANUFACTURING CO. INC.
DEVILS LAKE, NORTH DAKOTA 58301

01/16

Publish Date: 8/27/2018



GENERAL INFORMATION

This book is composed of four basic sections: Safety, Assembly, Operation and Maintenance, and Parts. The As-
sembly Section provides complete instructions for the proper assembly of your Summers DIAMOND DISK &
DT9530. The Operation Section provides information for the proper operation and maintenance of your Summers
DIAMOND DISK & DT9530. A complete parts breakdown is provided in the Parts Section.

Parts are referenced in each drawing with the Summers Manufacturing Part Number. Use this Part Number when ordering
replacement parts from your Summers dealer. See back section of manual for description of each Part Number.

Reference to “Right” and “Left” in this book is determined when the machine is viewed from the rear.

It is the policy of this company to improve its products whenever possible and practical to do so. We reserve the right to
make changes or improvements in the design or construction of parts at any time without incurring the obligation to install
such changes on products previously delivered.

Summers Manufacturing Company, Inc. strongly recommends that each DIAMOND DISK & DT9530 Operator

READ and UNDERSTAND the Operator’s Manual before using the machine. In addition, this Operator’s Manual
should be REVIEWED at least ANNUALLY thereafter.

Scan code to the right for the latest version of all Summers Operator’s Manuals.

SECTION CONTENTS

Section 1: SAFETY

Section 2: ASSEMBLY INSTRUCTIONS

Section 3: OPERATION, MAINTENANCE AND SPECIFICATIONS
Section 4: PARTS

Section 5: PART NUMBERS & DESCRIPTIONS

OWNER REGISTER

Name Size
Address Serial Number
(located by the hitch piece)
City
State/Prov. Date Purchased

Mail Code Dealer




TABLE OF CONTENTS

SECTION 1 - SAFETY
Safety-Alert Symbol & General Safety PractiCes....... ..o 1-1
SAFELY DECAIS ....ceieiieeeiee ettt e e e e e n e e e e e e a e e e e e e nbe e e e e anbaeeeeeannes 1-2-1-8

SECTION 2 - ASSEMBLY

General Assembly Safety PractiCes ... e 2-1
General ASSEMDIY = All UNIES ...ttt e e e e e et e e e e e e e e e e e e e e nenneeeeeeeeaaaaeas 2-2-2-3
LGS 01 PSR RPR 2-4-2-10
P2 O o 1 £SO TP T PO PPPP PP OPPPN 2-11-2-19
A TR U L1 T PP PUPR PRSP 2-20-2-28

SECTION 3 - OPERATION & MAINTENANCE

0 = 1 0 o U 3-1
Hydraulic Operation and MaintENaNCE ............eeiiiiiiiii et e e e e e e e e e e e e e e e e e nnnneeeees 3-1
T (o I @] o T=T = o] o TS OOPUURUTTRRIN 3-2-3-3
Storage, Troubleshooting and DIMENSIONS...........cccuuuiiiiiiiiee e e e e e e e e e e e aee s 3-4 - 3-5
Bolt TOrque SPECITICALIONS ...ttt e e s sttt e e e s s bt e e e e ante e e e e e anneaeeeesannneeeas 3-6

SECTION 4 - PARTS

Depth Control HYAraUIICS. ........eeeiiiieiie ettt sttt e e rab e e e e e s rab e e e e e e abaeeeeeaa 4-1-4-2
=T T =T 0 T PPURRRRR 4-3
At B Ao To [ PRSI 4-4
21 Hydraulics WING Lift ....oooeii et e e e e e e e e e e e e e e e s e bbb e e e e eeeaaeeeeessanaaabrsanreeaaaeens 4-5
257 - 28.5 Hydraulics WING Lift ......ooioeiiiiiie ittt e e et e e e e st e e e e e mnbe e e e e enbreeeeeennees 4-6
HYAraulic REAI COUET ...ttt ettt e e e ettt e e e e bttt e e e e ettt e e e e en bt e e e e s aabbeeeeesanbeeeeaens 4-7
GANG LAYOULS .ottt e e bt e e e e bt e e e e h e e e e e b e e e e e e nbae e e e e anb e e e e e anee 4-8 —4-11
== T O U] | (=] g €= g Vo PP RRRTR 4-12 - 4-13
(€= oo @] gl o o] 1T o | -SSR 4-14
Mounted ROIIING BASKEL.........ccoo oot se s e s e e e e e eaaaaaaaeeeeeeeennes 4-15-4-18
1Y CoTUT ) (=T I o =T o 1SR 4-19 — 4-22
8KOI250 WiINg Weight PaCKAQE ......ccco ittt e e et e e e et e e e e e nbee e e e e e 4-23
[T o 3 SR 4-24
HUD and AXIE COMPONENTS ....eeeiiiiiii et e e e e e e e e e e e e e e e e e e e e e e ee e e ee e e aa st et a b e e e eeeeeeaaaaeans 4-25
Mounted Attachment COMPONENLS ..........coiiiieeee e 4-26 — 4-28
BKMBE0 = ACTE MBI ...ttt e et e e et e e e e et e e e e s e e e e e e s e e e e e e e rae e e e e esrreeeeenannes 4-29
SECTION 5 - PART NUMBERS & DESCRIPTIONS. ..ot sss s e 5-1 -5-3

ii



TRANSPORT SAFETY

1. Road speed should not exceed 20 mph (32 km/hr).

2. Do not tow if the implement’s towing vehicle ratio is greater than 1.5:1. See
Specifications Section for implement weights.

3. If more than one implement is to be pulled by a towing vehicle, it is
recommended that each implement is to be a maximum of 50% of the weight
of the preceding implement. If it is not possible to reach this weight limit,
transport the implements separately.

4. When approaching rough roads/ground (such as entering a road), slow down
to a safe driving speed.

5. Check all lights and reflectors to ensure ALL regulations are met. Make sure
the SMV emblem is attached to the implement and is clearly visible from the
rear.

SMV emblems are only attached to vehicles traveling slower than 25 mph (40
km/hr). The most hazardous conditions to drive in are a daybreak and dusk.
The use of a pilot car is recommended.

Always install ALL safety locks before transporting an implement.

7. Always park implements on a firm, level surface.

o



SECTION 1 - SAFETY

SAFETY-ALERT SYMBOL

This symbol is used to denote possible danger and
care should be taken to prevent bodily injury.
This symbol means:

ATTENTION! BECOME ALERT!
YOUR SAFETY IS INVOLVED!

Definition of each Signal Word used in conjunction with the Safety-Alert symbol.

indicates an imminently hazardous situation which, if not avoided, will result in death or
nA“GEn serious injury. This signal word is to limited to the most extreme situations.

WARNI“E indicates a potentially hazardous situation which, if not avoided, could resultin death or
serious injury.

cn“'l'lou indicates a potentially hazardous situation which, if not avoided, may result in minor
or moderate injury. It may also be used to alert against unsafe practices.

o > DN

GENERAL SAFETY PRACTICES

. READ AND UNDERSTAND Operator’s Manual before using machine. Review at least annually thereafter.
. VERIFY all safety devices and shields are in place before using machine.

. KEEP hands, feet, hair and clothing away from moving parts.

. STOP engine, place all controls in neutral, set parking brake, remove ignition key and wait for all mov-

ing parts to stop before servicing, adjusting or maintaining.

. BE CAREFUL when working around high pressure hydraulic system.

. DO NOT ALLOW RIDERS.

SAFETY DURING TRANSPORT

. ONLY TOW at a safe speed. Use caution when making corners and meeting traffic.

USE safety chain between tractor drawbar and implement hitch when transporting on public roads.
ALWAYS use transport locks when transporting on public roads.
COMPLY with local lighting, marking and oversize regulations when transporting on highways.

FREQUENTLY check for traffic from rear, especially during turns.
1-1



SECTION 1 - SAFETY

SAFETY DECALS
A. KEEP SAFETY DECALS CLEAN.

B. REPLACE missing or unreadable decals. New decals are available from your Summers dealer by ordering
correct part number (PN) located on decal.

C. Locations shown on Page 1-6.

1. TRANSPORT LOCK WARNING DECAL (PN 8Z0075)

A\ WARNING

REMOVE TRANSPORT LOCK(S) BEFORE LOWERING MACHINE.
IF LOCK(S) DO NOT REMOVE FREELY, INSURE THAT
CYLINDERS ARE COMPLETELY FILLED WITH HYDRAULIC
FLUID AND ARE SUPPORTING THE LOAD TO BE LOWERED.

820075

2. GENERAL CAUTION DECAL (PN 820276)

7

A\ CAUTION

Read and understand Operator’s Manual before using machine.

2. For Sprayers:

a. Read and follow chemical manufacturers’ WARNINGS, instructions and procedures before
using.

-

b. Use recommended personal protective equipment to reduce or eliminate chemical contact.
c. Never run pump dry.

Verify all safety devices and shields are in place before using machine.

Keep hands, feet, hair and clothing away from moving parts.

Stop engine, place all controls in neutral, set parking brakes, remove ignition key and wait for
all moving parts to stop before servicing, adjusting, maintaining or unplugging.

Be careful when working around high pressure hydraulic system.

Do not allow riders.

Check all wheel bolts DAILY for tightness.

. Refer to Operator’s Manual for periodic and annual maintenance.

0. For Towed Implements, DO NOT EXCEED 20 MPH.

L 820276 )

arw

S0P NO®

3. REPHASING CYLINDERS DECAL (PN 820340)

IMPORTANT

TO REPHASE CYLINDERS, RAISE
MACHINE AND MAINTAIN HYDRAULIC
PRESSURE TEN SECONDS AFTER
CYLINDERS ARE FULLY EXTENDED.

QUICKLY RETRACT CYLINDERS AT
LEAST 1/2”. REPHASING SHOULD BE

DONE EVERY HOUR OF OPERATION TO
MAINTAIN UNIFORM TILLAGE DEPTH.

820340




SECTION 1 - A SAFETY

4. INSTALLING CYLINDER LOCKS DECAL (PN 820342)

4\ WARNING

TO AVOID INJURY

INSTALL CYLINDER
LOCKS BEFORE
TRANSPORTING OR
SERVICING MACHINE.

820342

5. STAYING CLEAR OF WINGS DECAL (PN 8Z0344)

4\ DANGER

TO AVOID INJURY OR DEATH
STAND CLEAR OF MACHINE
WHEN WINGS ARE BEING
RAISED AND LOWERED.
MECHANICAL OR HYDRAU-
LIC FAILURE CAN ALLOW
WINGS TO FALL RAPIDLY.

820344

TO AVOID INJURY OR DEATH
DO NOT CONTACT
ELECTRICAL LINES.

820346




SECTION 1 - A SAFETY

7. PINCH POINT DECAL (PN 820087)

FRAME PINCH POINT HAZARD
KEEP AWAY

To prevent serious injury or death from crushing:

+ Stay away from frame hinge area when folding
wings.

* Keep others away.

* Do not fold wings when bystanders are present.

820087

8. SUMMERS DECAL (8Z0204)

SISUNMERS

9. GANG BEARING GREASE (PN 8Z0350)

IMPORTANT

*GREASE GANG BEARINGS EVERY 20 HOURS.*
GREASE AT MID DAY OR END OF DAY WHEN
BEARINGS ARE AT OPERATING TEMPERATURE.

ADD 3 STROKES OF CHEVRON ULTRA-DUTY EP
NLGI 2 OR EQUIVALENT. ROTATE GANG 2TO 3
REVOLUTIONS. ADD THREE MORE STROKES.
GREASE ALL ZERKS ON MACHINE BEFORE
EXTENDED STORAGE PERIOD.

870350

10. AMBER REFLECTOR (PN 820800)

-

1-4




SECTION 1 - A SAFETY

11. RED-ORANGE REFLECTOR (PN 820805)

/ /
12. RED REFLECTOR (PN 820810)

\ \

13. DK9630 DECAL (8Z22255)

)60

13. DT9530 DECAL (822290)

190380

SAFETY LIGHT OPERATION

The Summers Safety Light Kit is equipped with a 7 pin connector. To protect 7 pin connector, store
in dust cap (8K8067) when not attached to towing vehicle.

1-5



SAFETY

SECTION 1 -

wersNOILYOO11v03d|  €L0Z/E/6 912078 001028

J1V1d TVId3S

450028 (Nd ON)

vOo3d VNI

9€0Z8

€028

1v03d SHINNNS .G°€
1202078

1v030d 0€5610 4
06¢cZ8

1v03d SHIANWNNS .G'S
¥0c0Z8

G080Z8 018078

¥v€0Z8

1vO3d 0€56.1d
06¢¢Z8

610078

1-6



SECTION 1 - SAFETY

Front Left Caster

Rear Center



SECTION 1 - SAFETY

Side View

Rear View

1-8



SECTION 2 - ASSEMBLY

GENERAL ASSEMBLY SAFETY PRACTICES

YOU ARE RESPONSIBLE
for the safe assembly of the
machine.

DO NOT ALLOW CHILDREN
or other unauthorized persons
within the assembly area.

WEAR PERSONAL
PROTECTIVE EQUIPMENT
which includes a hard hat,
eye protection, work gloves
and steel toed boots with slip
resistant soles.

DONOTMODIFY the equipment
or substitute parts in any way.
Unauthorized modification may
impair the function and/or safety
of the machine.

USE SUITABLE LIFTING
DEVICE for components which
could cause personal injury.

2-1

> > P> > P

BLOCK UPANY RAISED PART
of the machine. Be sure machine
is stable after blocking.

ALWAYS INSPECT LIFTING
CHAINS AND SLINGS for
damage or wear.

BE SURE LIFTING DEVICE
IS RATED TO HANDLE THE
WEIGHT.

STOP ENGINE, place all
controls in neutral, set parking
brakes, remove ignition key and
wait for all moving parts to stop
before servicing or adjusting.

BE SURE PRESSURE IS
RELIEVED from hydraulic
circuits before servicing or
disconnecting from tractor.

USE EXTREME CARE when
assembling, servicing or
adjusting.




SECTION 2 - ASSEMBLY

ASSEMBLY INSTRUCTIONS FOR 16 FT. - 28.5 FT.

Refer to illustrations and follow these steps when assembling.

The machine should be placed in an area that allows ample room for assembly in the field position.

A

MAIN FRAME:

CAUTION: For safety purposes, always block equipment while working on it.

Refer to pages 2-4 thru 2-28 and Parts Section when assembling main frame.

Place left and right center frames on stable supports approximately 3 feet off floor. Bolt center frames together using
front splice tube and rear cross tube.

LIFT ARMS
Install lift arm assemblies on center and wings using 1-1/2” dia. x 15-1/2” pins and secure with 7/16” x 3-1/2” bolts and
locknuts.

WALKING TANDEM ASSEMBLIES (Rear Center Only)

Check inside surface of walking tandem assemblies (8T4132). A 3-3/4” diameter surface around the 1-1/2” dia. pivot hole
must be smooth and burr-free. Remove any welding spatter or roughness prior to further assembly. Install snap rings
(8K1920) past grooves of lower pivot tube on the rear center lift arm assemblies. Install V-seal over lower pivot tubes
until solid side is against snap ring. Protect lip of V-seal during assembly.

Install walking tandem assemblies to the bottom of rear center liftarms. Mount so axle closest to the center of machine
is towards rear. Insert pivot pin (8T3620) through walking tandem assembly and lift arm. Retain with 7/16” x 3-1/2” bolts
and locknuts. Push V-seal against walking tandem assembly and secure by placing snap ring into groove.

WHEELS

Insert axle and hub assemblies. Apply good quality anti-seize to axles before inserting into receiver tubes. Retain with
1/2 x 3-3/4” bolts and locknuts in outside position. Install wheel and tire assembilies, retain with 5/8” wheel nuts (torque
required: 240 ft-Ibs).

A-FRAMES
Mount A-Frame assemblies above lift arm assemblies as shown.

Install the adjustable cylinder bolts next. Set nuts so bolts are in the middle of the adjustment. Insure that cylinder attach
holes are aligned when eye bolts are tightened. These will be readjusted later.

WING LOCKS
Install Locks on rear cross tube, slide as far away from center as possible, tighten hardware.

MAIN LIFT HYDRAULIC SYSTEM
Refer to page 4-1 or 4-2 when assembling the main lift hydraulic system.

Attach cylinders to adjustment bolts and lift arms as shown. Note the different sized cylinders. Cylinders must be in their
proper location. Install all fittings into cylinders. Route hoses as shown. Use clamps provided to secure hoses to frame.
Tighten hose hold-down clamps enough to retain hoses but loose enough that clamps can be turned by hand. Hydraulic
hoses will expand and shorten when pressurized. Tighten all fittings.

IMPORTANT: Allow enough hose at hinge points to avoid pinching or stretching the hose.

2-2



SECTION 2 - ASSEMBLY

WING LIFT HYDRAULIC SYSTEM

Refer to page 4-5 or 4-6 when assembling the wing lift system. Mount lift cylinders to adjustment bolts and route hoses
as shown. NOTE: CYLINDER PORTS MUST BE FACING DOWN. Fill lift cylinders with oil before attaching lift linkage.
Position adjustment bolts by starting end nuts so they are flush with bolt. Once lift cylinders have been filled with oil and
cycle smoothly, connect wing lift linkage. Adjust eye bolts after gangs have been mounted.

HITCH

Attach hitch using (2) 1-1/2” dia. x 10-5/8” pins and secure with 7/16” x 3-1/2” bolts and locknuts.

CAUTION: Stand clear whenever raising or lowering wings.

GANG MOUNTING
Refer to gang layout on page 4-8 through 4-11.

On Diamond Disk position gangs so notched blades are located at rear center of disk.

Start from the center and work towards the outside when hanging gangs. Lift gang up to the frame close to the correct
location.Secure with 7/8” x 3” bolts, lock washers and locknuts.

MOUNTING WEIGHT PACKAGE

Mount weight packages on outside of wings in location that will not interfere with disk gang or tire travel. Install 1/2 weight
packages (6 suitcase weights with mounting angles and hardware) by positioning mounting angles 8-1/2” apart. Secure
with 3/4” U-bolts, lockwashers and nuts. Fully tighten hardware on one mounting angle. Hand tighten mounting hardware
on second mounting angle, this must be free to slide. Insert one 1” x 10-1/2” bolt through both mounting angles, turn 1”
nut onto this bolt until threads are flush with outside of nut. Spread mounting angles as much as 1” bolt and nut will allow.
Lift suitcase weights (8K9230) into position, slide slotted hole of weight over 1” bolt. Continue to slide weight past corner
of slot until it reaches the end of the slot, at this location the hole without slot will line up with the second hole in the
mounting angles. Repeat procedure with remaining suitcase weights. Insert second 1” x 10-1/2” bolt through angles
and weights. Secure second 1” bolt with lockwasher and nut, fully tighten. When second 1” bolt is tight, remove the nut
from first bolt and add the lockwasher. Fully tighten all remaining nuts.

Caution: Each suitcase weight (8K9230) weighs 70#. use extreme care when handling them.

SAFETY
Install SMV mounting bracket at machine center. Install remaining decals at locations shown on page 1-6. Install Safety
Light Kit, refer to breakdown on page 4-24.

MOUNT REAR ATTACHMENT (OPTIONAL)
See Page 4-15 or 4-22.

2-3



SECTION 2 - ASSEMBLY

-DSK

G 16'N

8K3516.iam/FRAME PK

| 3/10/2015 |

2-4



SECTION 2 - ASSEMBLY

8K3516.iam/FRAME PKG 16' N-DSK

| 3/10/2015 |

2-5



SECTION 2 - ASSEMBLY

8K3516.iam/FRAME PKG 16' N-DSK

| 3/10/2015 |

2-6



SECTION 2 - ASSEMBLY

NSA-N .9} OMd JINvHd/wergLgemMg

G102/01/€




SECTION 2 - ASSEMBLY

MSA-N .9} OMd JNVH/wero90118

G10c/01/E

HO010vd1 OL

M3IA dOL
g6

N

-

=
)

¥6 OL

4

® ©

Log ® W ®)

4 1 &)
ol

i
(s0) @) ®
SOI'MNYHdAH T1041NOO H1ddd

2-8



SECTION 2 - ASSEMBLY

MSA-N .9} OMd INvHL/welygGeEMs

_ GL02/0}/E

(@04 1AD
Ol g 1HOd)

@

(1d 1HOd O1)

"1dO Ol

¢dO INOd4 dIAOW ONd
X3IH MOTIOH ANV ‘2dO

Ol 140 NOdd4 d3IAOIN 39
1SN DNTd X3H ‘SINTLSAS
OI'INYHAAH H3LN3O-N3dO
NO 3ISN HO4 "'SWILSAS
OIMNYYdAH 431N30-a3SOT10
HLIM SHOL1OVH1l NO 3SN
"d04 d3dNOIANOD SI ¥0014d
‘310N

(9)
0 @

@ g B

(cd
1HOd
ol

SOI'INYHAAH d311N0OD dv3d

2-9



SECTION 2 - ASSEMBLY

-60 .62 LL X VIQE MVd-IVNNYIN [ 000178 vSL I0Z S¥9 .1 X ON8L-9L/G 17089 | V1200X8 2oL ZAWpL X IAFOZ'L X VIAS'L L1093AT | SSLIM8 1S

-86 MOVE-ASHAY A34 ¥OLO3 1434 | 018078 992 10Z 49 .¥/€ X ON8L-9L/G L1708 | 1200X8 Lol AN3IAYVH .2/L-GL X Z/L-L NId | 0991M18 0$

-66MEASHAY IONVHOAIY HL101434 | 508078 S92 10Z GY9 .p/€-€ X ON9L-8/€ 1708 | S100X8 00k -8 HOLIH .8/5-0L X 2/L-L Nid | 0¥91M8 (514

-86M08ASHAY ¥IFGNY ¥OLO3 1438 | 008028 v92 ZA G¥9 QHLT14 Jp/EX0Z-/L 1108 0000X8 66 LN ¥3LSVO MSIa| 00SIM8 8t

IvO3A INDYOLTIIHM ¥ILSVD | 25078 €92 (Q¥7'2)uG OLMINHN/M MOT SNYL [ 0gevL8 86 - MSIA WYY HILSVO | LZpiM8 yis

IvYO3A ISVIHO ONIYYIE ONVO | 05€0Z8 29z -86 Al .2 0-0.G'L WANL ONMIM |  2€L¥18 16 TSI WHY H3LSVYO | SviMe 14

Iv03d "dIND3 FIOVTIL-NOILNOOYLOITI| 9v€0Z8 192 ONIZ®ANQYH .2/L-2L X Z/L-L NId |  029€18 96 NI-L708 HOLLY TAD ¥1SVO | 0lpiM8 St

YIONVA ONIM vO3a| +re0z8 092 -96 TYLNO MHLS /M OL X 9 TAD QAH| 090418 56 MSA 3LVId3AIS HOLLVIAD ¥LSVO | 2ZShiM8 24

Y03 SYO0TTAD TIVLSNI | Zve0zs 65¢ -96 ISYHJIY .0l XSG TAD AAH | SS0L18 v6 T-LOAId WHY MNITNO-L108|  LShIM8 54

Iv03d SYIANITAD ONISYHdIY |  0v€0Z8 852 -96 ISVYHJIY .01 X 0°G TAD QAH | 050118 €6 U-LOAId INEY YNITNO-L109 | 6¥FiM8 [a%

IvO3d NOILNVYD INIHOVIN Tv¥aNaD | 9.2078 152 -96 ISVHAIY .0L X §'¥ TAD QAH |  SG+0L18 26 MSA MYYN JANVHLA-Y | SeEPIM8 (7

Iv03A SYINWNS WSS | ¥020z8 952 13ddod| oioLLs 16 MSA MYYN LNOYH 38NL I0MNdS| 0EvIM8 ov

vO3A SYIWNNS .S€| 202078 [ei°74 -86 INVY STH/M NId ¥3ONNTd [ 900118 06 MSA MYUN FENLSSHO LSTUSNYHL|  SZriMe 6¢

Iv¥O3A VSN IHL NI IAYN| 001028 14°14 -80 ¥1dNOD QAH OSI S114 9N1dvD | S60€S8 68 LHOY-YSA MYYN JAVEL HIND | LIS 8¢

-€0LNIOd HONIdWONINYYM.TVOIA |  2800Z8 o1 NOTAN-IOHUVT-dINV1O ISOH AAH |  0662S8 88 1437-SA MYEN FAVYES HIND | SLPiM8 1€

IvO3A MO0T LHOdSNVYL | 620028 252 NOIS AINS ¥MA¥H/M 3avdS INW | 92L1S8 18 MSA MYUN HOLIH| 0LyIM8 9¢

NZ 249 .Z X ON9L-8/€ OHO | 0ZLIX8 L€1 10Z NOIS AINS LIMD0S ONILNNOW [ #2L1S8 98 HIND ¥VIY .G2€-.6'8L WYV LdIT| 2SLIM8 g€

10Z .8/2-€ X 8/S NId SIANF1O|  0v¥0X8 g€l (AWS)ITOIHIA ONIAON MOTS NOIS | 0ZL1S8 g8 (YADY.2) TL8AH ASSY FIXVRENH | SSOLIM8 e

WSL'L X /L NId ¥3ddYNS | G0v0X8 gelL AT4INVYIN I¥NSSTHUd NMOA ray | 000ZN8 8 AT4NVIN Ja rav LY¥g LINW | 0S00M8 €¢

.91/6-2 X 8/L dITO NId ¥IVH| 20v0X8 vel ISA000EXr40L# ISOH AAH .¥SE X WP/€ | ¥SEINS €8 1Sd000% QT4INVIN 43173 TYIWEIHL |  0v0Lr8 43

10z Lv14(al .91/2) .8/€ YIHSYM |  0ZE0X8 €€l ISA000EXr404# ISOH AAH .02k X W2/L | 0ZLYNS z8 dav,06(N)DIr OL# X 840 vL-.8/L| 0€09r8 Le

ZA LV14(AlL9L/EL)ub/€ YIHSYM | 8LE0X8 zel 1SA000EXM49# ISOH AAH L06€ X .8/€ | 06EENS 18 dav.06(IN)OIr 0L# X 940 9L-b/€|  0209r8 0€

ONZ MTA ub/L-L YIHSYMMOOT|  LLEOXS LEL 1SA000€EXr49# ISOH QAH .2SC X 8/€ |  2GZEN8 08 dav.06(IN)DIf 9# X 840 9L-.¥/€|  0L09r8 62

ONZ MTA .} ¥IHSYMMOOT| 60€0X8 ocl 1S000EXM49# ISOH AAH .80L X .8/€ | 80LENS 6L dav.06 (W)IIr 9# X 840 81-.9L/6 |  0009r8 8z

ONZ MA .8/L YFHSYMMOOT| 20€0X8 62l ISd000EXr49# ISOH AAH .09 X 8/€ | 090ENS 8L dav.06(N)OIr 0L#X(MS-4)0Ir 0L#| 0L25r8 yra

ONZ MTA .7/€ HIHSYMMOOT| 90£0X8 8zl ISd 000EXr49# ISOH AAH .87 X 8/€ | 8F0ENS 1L HLS (MS-4)0Ir 9# X 940 9L- Jp/E |  0295r8 9z

ONZ MTA 49L/G HIHSYMMOOT| 00€0X8 yra" 1SA000EXM49# ISOH AAH .G€ X8/€ | GEOENS 9L HLS(N)DIroL#XEYOTL - W9b/L-L | 0555r8 sz

N1d 249 LOISX3H AAH §v-.2 LNN|  2620X8 9zl G2 FOVO IUNSSTYd AAH |  0SZONS SL ¥LS (N)DIF OL# X 8Y0 9L-.p/€ | 02558 4

ZA THO NI ON9-.Z/L-L LNN|  9820X8 szl HVIM ¥3LSYO 1dz ALvid| 0z€018 YL ¥1S (N)DIr 94 X 840 9b-b/€ |  0155r8 X4

ZA 299 X3H ON9-.Z/L-L LNN|  S820X8 vel 0S.2/L-Z X Z/L-L X 91/G 1108-N| 8520718 €L HSNEA XIH(N)DIF 9# X (A)Ir oL#| 00zSre 44

ZA 249 X3H ONZ~¥/L-L LNN|  #820X8 ford} .£X AIS'ZXA0S.8'C ONIHSNG | 9v20718 zL NIIHO .2/b-L X 281" IIL NOTAN | §82298 (4

ZA 299 X3H ONg-.L LNN|  0820X8 zelL Q3INIAUVH .8/€-7 X ¥/L-L NId | 901L6M8 1L a3y .2/b-L X 281 AILNOTAN | 282298 0z

ZA 249 MOOTILND ON6-.8/L LNN | 02208 (¥4 -863NVY .87 HOLLY AINS 10¥8 | 0028M8 0L ONZ MTA.Z X ¥/L NId 1108 | 801608 6l

ZA 29 MOOT-AN ONOL-7/€ LNN|  19Z0X8 ozl -0 HOSLA FYIMZ.9Z SSNYH 1X3 | VS0L8M8 69 141751 ¥NVHO dOL #0005 MOV | 22s8as 8l

ZA 299 X3H ONOL-.b/€ LNN|  09Z0X8 6Ll -ZL HOSLA I™IME a3y a37 LHOIT | 85608M8 89 -16 78 LNd ¥3QTOH ISOH AAH [ 005808 1L

ZA 249 MOOT-AN ONEL-2Z/L LAN|  2¥20X8 8Ll 2L HOSL1A ¥MZ ¥39NY a37 LHOIT | 90608M8 19 N8 ¥QTH dIL OSI/Y33NOId | 06808 9l

10Z 249 MOOT-AN ON¥L-9L/2 LAN|  ¥€20X8 Ll -0 HOSL1Q Y9MVHANON SSNYH 1X3 | V50848 99 OSI 840 91-.7/€ dIL ITVN| 2Zlzeas Sl

ZA 249 ONVI443S ONOZ-b/L LNAN|  £220X8 9Ll -60 INVHEG/M ONTINDZ SSNYH NIVIN [ 80208M8 59 S X .9L/L NIVHO ALIAVS | 0.t2as i

ZA 249 ONV1443S ON8L-9L/S LNN | L1Z0oX8 Sl -00LO3INNOD NIdZ HO4 dvO 1SNa| 2908%8 9 S Wp/€-L X 9L/L-¥ X ¥/€ LT08-N| 0re0a8 €l

ZA 249 ONV1443S ON9L-.8/€ LNN| €020X8 vLL -80NI9IMVYHE/MAONHNT OV ITINAOW | YOE08M8 €9 alL8z’L X¥XS'Z YIHSYM | G€£09008 4}

ZA 249 MOOT-AN ON9L-.8/€ LNN| 2020X8 ell -00 LHOIT 1¥0¥8 ONLNNOW [ 02088 29 YNITT37TveVd ISHO O/ | 0209008 b

10ZGYD AHL.SG LM WG'8XONS-L 1109 | 97L0X8 4 -00,G'GSOSS LIMOYE L1HOT3aNL| 0L08M8 19 STOH LN /M MNIT13TTvvd | 8109008 ol

ZA SHOAHLG LM WLXONS-L 1708 |  0vrL0X8 A LHOTALNd G'EX8/E SYOZML TLS | 0008M8 09 .GZ'GL X 06 JILNOTAN| 2ZSotvs 6

10Z G¥9 .€ X ONg-L L709| 6€L0X8 oLl -/6 ANN8L-8/S L7089 T3IHM LNN| €ZLIM8 65 .8/L-8 X 0€" JIL NOTAN| 0S07V8 8

10Z S¥9 .€ X ON6-8/2 1709 | €€L0X8 601 THM 8XO0LXSL NO 48161 X152 | 2v0M8 85 WL X 8L IILNOIAN| 8Y0VV8 L

ZA GH¥9.2/L-9 X ONOL-v/€ 1108 | LzLox8 801 -pL LD W9XSTZ LIM VIS | €LyoMs 15 Qo .¥/L ANITIOVO ONIENL| ¥S6LY8 9

ZA GY9 .G X ONOL-7/€ 1709 | €110X8 101 AOY.SZ L WX STTIAD AAH| €LEIM8 9 0S .G X 91/L-¥ X 8/€ 1708-N| 95L1v8 S

ZA GH9 .2/L-2 X ONOL-v/€ 1708 |  LLL0X8 901 an0€0z 1708 ONVO ¥IHSYM |  002SM8 Jel¢ DS .S X 9L/1-9 X 8/€ 1708-N| SGSLLV8 4

ZA G¥9 J/L-L X ONOL-b/€ 1708| 0L10X8 S0l HONIYM ONVO |  Z00EMS S ZL#.5 ISOH dAV1O | ¥00LV8 €

ZA GH9 .p/€-€ X ONEL-Z/L 1108 | 2200X8 voL -00 ANI .8/2-Z ONIY ONINIVLIY [ 0Z61M8 €5 -L0 wb/L 22-2/L T ¥O ANNOY [  0€58dL 14

10Z S¥9.2/L-€ X ONYL-9L/L 1708 |  #+00X8 €0l -1L0 WIANVL ONIMTVM A 1999 VIS | 006138 4] algL/6-z X A0uZ/L-L X 2/L LS| 0SLZ1L |
NOILdI¥OS3a Nd 3Ll NOILdI¥OS3a Nd NTLI NOILdI¥OS3a Nd 3L

2-10



SECTION 2 - ASSEMBLY

8K3521.iam/FRAME PKG 21' N-DSK

| 10121/2014 |




SECTION 2 - ASSEMBLY

/FRAME PKG 21' N-DSK

8K3521.iam

2-12



SECTION 2 - ASSEMBLY

8K3521.iam/FRAME PKG 21' N-DSK

| 10/21/2014 |

2-13



SECTION 2 - ASSEMBLY

8K3521.iam/FRAME PKG 21' N-DSK

| 10/21/2014 |

2-14



SECTION 2 - ASSEMBLY

MSA-N . [S OXd ANVHL/Wer LgGeEM8

_ v102/12/0} _

2-15




SECTION 2 - ASSEMBLY

MSA-N. ¢ OMd FNvH4/werg90418

¥102/12/0}

HO10vd1 Ol

M3IA dOL
43"

N

=

=
L4\
)

FEOL

® @

®
| il e

SOI'NNYHAAH TO0H1NOD HL1ddd

2-16



SECTION 2 - ASSEMBLY

NSA-N.I¢ OMd TINvH/wely2Ggems

_ ¥102/12/01

(asva 1AD
OLlV 1HOd)

(@04 1AD
Ol 9 140d)

"dO Ol

2d0 NOd4 d3IAON ©Nd
X3IH MOTIOH ANV ‘2d0

Ol 1dO NOd4 d3AON 34
1SN ODNTd X3H ‘SNILSAS
OINNYHAAH H3LN30-N3dO
NO 3ISN HO4 'SIWILSAS
OINVHdAH 431N30-a3S010
HLIM SHOL1OVd1 NO 3Sn
d0O4 d3dNOIdNOD SI X004
‘310N

(1d 1HOd O1)

©
@)

g1
L)

(ed
140d
ol

SOI'NYHAAH d311N0OD dv3d

2-17



SECTION 2 - ASSEMBLY

“60 .G2'LL X VIAQE MVA-TVNNVIN 3 000128 8.1
a3aMove HVIM YILSVYO IdZ I1Vid| ¥ 02e0T8 06
JAISTHAY - 3y - YOLO03143d 14 018078 LLL 17249 ONV1443S ON8L-.9L/S LNN | 8l 1120X8 gelL 0S .2/L-2X2/L-1X9L/S 1708-N 8 8520718 68 1437T-MSA MHEN INVHS HIND 3 13421 Sv
a3axovd IAISIHAVY 1dZ2Y9 ONVI4 ¥3S ON9L-.8/€ LNN | V1 £020X8 el «€X A1G'2XA0S.8'C ONIHSNE 14 9¥20718 88 MSA MHEN HOLIH 3 0LyIM8 144
JONVHO/A3Y ¥OL1037143d 14 §G080Z8 9Ll 10Z 249 MOOT-AN ON9L-.8/€ LNN | 8L 2020X8 €elL #.9-.9¢°'} ALNd IHOM 3SVOLINS | 2L 0€26X8 18 YIND ¥V3Y §2€-.98L WAV L4117 Z 2SLIN8 1324
asove 1dZ5Y9 AHL.S /M .G'8XON8-L L1709 L 9rLOX8 zel “66OMdLHOM.GZ 9-2/LX9X9 FTONY 14 02z6M8 98 (4A0¥H.2) 2L8AH ASSY IIXVRENH 9 SS0LIM8 f44
JAISTHAY - MOTTIA - HOLO3 143 9 0080Z8 SLL ZA GY9 .2/L 0L X ON8-L L7049 14 SvL0X8 LeL A3N3AYVH .8/€-¥ X ¥/L-L Nid 8 901648 S8 QI4NVYIN JA rav IMEg LN 3 0500M8 34
v03A INDYOLTIFHM ¥3LSVO | L 25e0Z8 YLl 102699 AHL.S /M «LXONS-L 1708 | 9 0710X8 ocl -863NVY.8- HOLLY ANS IMOda | | 00Z8M8 8 g4081-.91/6 ISd0SCC AN H431M3d | L 0seLrs oy
vO3A 3SVYIYO ONIYYIE ONVO [ 08€0Z8 €Ll 1dZ G649 .£ X ON8-L L7109 | 82 6E€L0X8 621 -0 HOSL1A 3dIME .92 SSINYVH 1X3 4 VS01L8M8 €8 Q109 ¥1SH.94/L(A)Ir9X(N)Irg# 4 oleLrs 6¢
vo3a 10Z G¥9 .€ X ON6-8/L 17108 | 2L €EL0X8 8cL -Zl HOS1Aa ’YMeE a3d a31 LHoN 4 9560878 28 1Sd000¥ ATdINVIN 431734 TVINE3HL 4 ov0.Lrs 8¢
‘dIND3 3OVTIL-NOILNO0Y L0313 I 9v€0Z8 cLlL 1dZ S¥9 .59 X ONOL-¥/€ 1709 | ZL 12LoX8 LZ1 -¢l HOS1Aa YMZ 38Ny a3 LHOIN 14 9060878 18 dav,06(N)DIr OL# X 8HO v1-.8/L P 0€o09rs pAS
vO3d Y3ONVA ONIM 14 vv€0Z8 LLL 1dZ SY9 .£ X ONOL-¥/€ L1709 8 110X8 9zl -/0 HOSL1Aa HgMVHANON SSNYH 1X3 4 VSG.08M8 08 dav06(N)OIr 0L# X 840 9L-ub/e 3 0209r8 9€
vO3d SMOO0TTAD TIVLSNI 3 2ve0Z8 0L 1dz S¥9 .S X ONOL-v/€ L1709 z €LLOX8 Gzl -60 IMVHE/M ONTINdZ SSNYH NIVIN 3 90.08M8 6L dav.06 (W)DIf 9# X 880 9} - uv/E S 0Lo9rs ge
vO3d SYIANITAD ONISYHATY I 0¥€0Z8 691 14z Y9 .2/L-2 X ONOL-¥/€ 1709 | 91 LLLOX8 vzl -00LO3NNOD NidZ ¥04 dvO 1sna 3 1908X8 8L dav.06 (N)DIf 9% X 840 81-.91/6 4 0009r8 e
vO3d NOILLNYD ANIHOVYW Tvyanas | 1 912078 891 1QZ SHO Jb/L-L X ONOL-/E 1708 |+ 0L10X8 €zl -80NId9INVHE/MAONHNI dav.06(N)oIr oL#X(Ms-2)0Ir 0L# | L 0L/6r8 €
Iv03d SYINWNS LSS | 2 02028 191 |QZ SYO .p/E-€ X ONEL-Z/L 1708 | 9 2100X8 22 ovIINAoOW | 1 VOE08N8 1 dav.06 (W) OIr 9% X (MS-4) OIr 9% | € 002518 ze
vO3A SYIWNNS .S°€ S 202078 991 1QZ S99.2/L-€ X ONVL-9L/2 1709 | 8L v700X8 1z -00 LHOIT 14049 ONLNNOW 14 02088 9L HLS (MS-4)0Ir 9# X 940 9L- Jb/E 4 029sre L€
v03d VSN IHL NI 3aviA 3 0010Z8 S9L 1aZ 549 .1 X ON8L-91/S 1709 z V1200X8 0zl -00.5°'GSDSS L 1MO¥E LHOT 3aNL z 0L08M8 SL H1S(MS-4)0Ir 9# X 940 81-.91/6 3 009518 o€
vO3A INIOdHONId | ¢ 180028 9l 1dZ S99 .¥/€ X ON8L-9L/S 1709 | 2 1200X8 6L LHOTALNd S'€X8/€ SYOZML LS| T 00088 V. HLS(N)DIrOL#XEHOZL - W9b/L-L I 0sssre 62
O3 MOO1LHOdSNVHL | 2 620028 €9l 1QZ SYO .p/E-€ X ONOL-8/E 1708 | 2 GL00X8 8Ll -6 1108 133HM ANNSL-.8/S LNN | 1 €218 €L LS (WOIr oL X 80 9L-uvie | € 025518 -4
NZ 249 .v X ONOL-8/€ 980 | 9 oviixe 291 10Z SYOAHLTINAP/EX0Z-H/L 1708 | 2 0000X8 m THM 8X0LXSE NO 44161 X152k 9 zroLN8 zL HLS (W)OIr 9 X g0 9L-ub/e | 2 olssre 2z
NZ 249 .2 X ON9L-8/€ OdO | ¢b 0ZLIX8 191 (QYY2).SOLMINHA/M MOTSNYL | 0SEVL8 9Ll “PL QLD .9XSTT LM VIS | L €LyoM8 LL 1S (W)OIr 9# X 940 81L-9L/6 [ L 0055re 92
10Z 8/L-€ X 8/S NId SIA3TD | ¥ ovr0X8 094 86 Q1.2 0-0.G'Z NONL ONYIM | 2 Zelvle St AOM.SZ'L.9X STZTIAOAAH| b £LEOM8 0L 3aLxe @vworo#| z 00€5r8 14
WSL'L X P/l NId ¥3ddVNS | 1 S00X8 651 ONIZ®ANGYH .2/b-24 X Z/L-L NId | oL 029618 m 0S.9X ¥ X p/e 1108N | SlgeN8 69 (MS-3+4+NNNYLANTIAIMS 9#33L| ¢ 862518 vz
L9L/6:TX8/L dIMONIdYIVH | ¥ 20v0X8 851 ZA L41ONMEJYLISHD 1108 LOAd | 2 00E€18 il aL0g0z 1108 ONVO ¥IHSYM | 2 00ZS)18 89 HSNE X3HWOIr 9# X (A0Ir ob# | 8 002518 €2
10Z Jv/L-1 1V1d4 VS 43FHSVM | 8 L2€0X8 LS51 -96 THLND MHLS /M 0L X 9 TAD AAH l 090118 FANN HONIYM ONVO | ¢ 200eM8 L9 NIIHO .2Z/L-L X 281" AILNOTAN [ 9 82298 44
10z 1v14(a1.91/2) .8/€ ¥AHSYM | ¥ 02£0X8 951 96 ISVHAIY .00 XSS TAD GAH| 550118 i 00 ANI .8/ ONIY ONINIVLIY | ¥ 026198 99 MOTTI3A WZ/b-L X 281 AILNOTAN| 9 82298 1z
10Z Lv14(ALOL/EL).P/E HAHSYM | L 81£0X8 o178 96 3SVYHJIY .01 X 0S TAD GAH |+ 050118 oLL -L0 WIANVL ONINTVM A 1989 Tvas | v 006118 59 a3y.2/b-L X 281 IILNOTAN| 9 282298 0z
10Z ub LV14 3VS ¥IHSYM | 2 91€0X8 e 96 ISVHAIY .00 XSV A0 GAH | L SvoL18 60L | ZAWPLX3IAZ.92L X VIAS'L L1083AT [ 9 SSLIME 9 WZXSTADAAH| 2 25608 61
ONZ MIA Wp/L-L YFHSYMMOOT | ¢ 11€0X8 €51 13ddod| 1 010118 801 AN3AYVH W2/L-6L X Z/L-L NId | 9 0991M8 €9 (NId TAD.1)3OUVTdITONId HIVH | 2 011608 8l
ONZ MIA .1 ¥IHSYMMOOT| G€ 60€0X8 413 1M ¥IVd3d ¥39NNTd O1LSYid | 1 900118 0L “¥8 HOLIH .8/S-0L X Z/L-L Nid | Z 0v9IM8 29 ONZ MIA WZ X ¥/L NId T10d | 02 801608 Ly
ONZ MTA .8/ HIHSYMMOOT| 2L 10£0X8 11 NOTAN-IOUVI-dINV1O 3SOH QAH | 8¢ 066258 01 MOOTALIAVS .2Z/L-0LXVENID | 2 GLOIN8 19 L4151 Y¥NVHO dOL #000S MOvVr | L zzs8as 9l
ONZ MIA WP/€ HIHSYMMOOT| 29 90€0X8 0S1 NOIS AWS YMAYH/M 3avdS INW 1 9Z11S8 S0l LN ¥31SVYO MsId I 005138 09 -16 X179 ALNd 43d7TOH ISOH dAH I 005808 Sk
ONZ MTA .9L/G HIHSYMMOOT| ¢ 00€0X8 5143 1aZ NOIS AINS 1IMD0S ONILNNOW 1 ¥ZL1S8 Y0l MSA MYEN HOLLY TAD 1417 ONIM 3 G8YIM8 65 LN€ "A7TH dIL OSI/433NOId I 067808 143
N7d 249 LOTSXIH AAH G2 LNN | € 2620X8 Eid3 (AWS)3TOIHIA ONIAOW MOIS NOIS 1 0zLLS8 €0l ¥~ MSIa WYY ¥31SVO I 117108 85 ¥IANOId G40 9L~ P/EHILTTVN | 9 clzceas €l
10Z 249 WVF ON9-2/L-L LNN| 9 9820X8 yA4% Q14INVIN 39NSS3Ud NMmoa rav | L 000ZN8 z0L T-MSIa WHY ¥3LSVO | L SLYIN8 15 S XW9L/LNIVHO ALFAVS | L 0/v2as zL
ZA 299 X3H ON9~.2/L-L LNN | 2L G820X8 Eid3 1SA000EXI40L# ISOH AAH LWSEX P/IE| L YSEING 1oL NI-L708 HOLLY TAD ¥1SVO | ¢ 0LvIM8 95 0S.0L X 9/L-¥ X v/€ 1708-N| ¥ 05e0a8 L
10Z 249 ONZ~STLX3IHLNN| 2 ¥820X8 Eid3 1Sd000EXP40L# ISOH AAH .0ZL X Z/L | L 0ZLYNS 00k MSA 31Y1d3AIS HOLLVTAD HISVO [ ¢ [4 451} SS OS..p/€-L X 9L/L-¥ X v/€ 170G-N | LI oveoas oL
1dZ 249 ¥0071d0OL ANvL-ul LNN 4 2820X8 1243 1SA000EXI49# ISOH AAH .06€ X 8/€ z 06EENS 66 7-LOAId WSV XNITNO-L109 4 LSVIM8 S all8Z’L X¥XS'Z Y3IHSYM 4 G€09008 6
1dZ 299 ON8-ul X3H LNN | S€ 0820X8 141 1Sd000EXI49# ISOH AAH .ZLE X 8/€ z ZLEENS 86 H-LOAId WHVY MNITNO-1109 4 677108 €S MNIT13T7VEVYd 1SHO O0/a 4 0209008 8
ZA 249 MOOTHLND ON6-.8/L LNN | 2L 0.20X8 44 1Sd000EXI49# ISOH AAH 4252 X 8/€ 3 CSCENS 16 MSA MHUN HOOTONIM 4 0ovviM8 2s STOH LN /M MNIT 13TIVEvVd 4 8109008 L
ZA THO ONVI4 ¥3S ONOL-/E LNN | 8 9920X8 342 1SA000EXr49# 3SOH AAH .08L X 8/ | | 08LENS 96 MSA MYEN FAVHSY [ € SEVIMG 1§ ao.v/L ANIT3OVO ONIgNL| € S61V8 9
10Z 249 ONOL-p/€ MOOT-AN LAN | 2 1920X8 ovlL 1SJ000EXM49# 3SOH AAH .09 X 8/€ | L 090EN8 S6 MSA MYYN LNOY4 38NL 301NdS | L 0EVINg 05 DS.§X9L/L-vX8/eL110a-N| € 9511V S
10Z 249 X3H ONOL-.v/€ LAN | 29 0920X8 6€L 1SA000EXr49# ISOH AAH .87 X 8/€ € 870ENS 76 MNSA MYEN 38NLSSHO LSTHSNVHL 3 Seyivg 6 DS.S X 9L/L-9 X 8/€ L708-N i4 GSLIve 14
10Z 249 MOO0T-AN ON€L-.2/L LNN 9 2v2oX8 8€lL 1Sd000EXr49# ISOH AAH .S€ X 8/€ [ GEOENS €6 12 LHOYU-MSA MYEN FAVES ONIM 3 €CrIM8 8y CL# .S ASOH dNV1O 3 001V8 €
10Z 249 MOOT-AN ONVL-.9L/Z LNN | 8L €20X8 €1 1SA000EXr49# ISOH AAH .82 X 8/€ [ 820ENS 26 2 143T-MSA MYEN JNVYL ONIM 3 LeyiMe Ly =L0 u¥/L 22-u2/) 2T °dO ANNOY 4 0€s8d. 4
10Z249 ONV14 ¥3S ONOZ-¥/L LNN 4 €220X8 o€l 4§'C OVO FINSSTYd AAH l 0S2ON8 16 LHOY-YSA MYUN FAVHS HIND 3 L1yIM8 o alL9l/6-2 X A0u2/L-L X 2/ LS 4 osieL L
NOILdI¥40S3a ALD Nd W3Ll NOILdI¥OS3a ALD Nd W31l NOILdI¥0s3a ALD Nd WLl NOILdI¥0s3a ALD Nd W3l

I1SI"] sJed 1 2GEM8

2-18



SECTION 2 - ASSEMBLY

| 3/10/2015 | 8K3524.iam/FRAME PKG 25'-28.5' N-DSK

2-19



SECTION 2 - ASSEMBLY

| 3/10/2015 | 8K3524.iam/FRAME PKG 25'-28.5' N-DSK




SECTION 2 - ASSEMBLY

| 3/10/2015 | 8K3524.iam/FRAME PKG 25'-28.5' N-DSK

2-21



SECTION 2 - ASSEMBLY

| 3/10/2015 | 8K3524.iam/FRAME PKG 25'-28.5' N-DSK

2-22



SECTION 2 - ASSEMBLY

| 3/10/2015 | 8K3524.iam/FRAME PKG 25'-28.5' N-DSK

2-23



SECTION 2 - ASSEMBLY

MSA-N .§'8¢-5¢ OMd NvH4/welr090+18

G10c/01/E

H010v4dl Ol1
M3IA dOL

et e

. 6
9k
()

0cl Ol

==

=

,

©

5

©

i

i N

&) @)
SOI'NNYHAAH 1041NODO HLd3dd

2-24



SECTION 2 - ASSEMBLY

MSA-N .§'8¢-5¢ OMd m__>_<mn_\Em_.IN§NOOT G102/01/€

'NMOAQ DNIOVH S1H0Od HLIM SHIANITAD T1VLSNI
‘310N

W7eXSG 1M 1v3S
GcG6ds8

SOI'INYHAAH d104 ONIM

2-25



SECTION 2 - ASSEMBLY

MSA-N .G'82-G¢ OMd ANVH/Werygsems _ G10c/0k/E

(QOY 1AD
0Ol 9140d)

"1dO OL 2dO WOd4 d3IAOIN ©Nd

X3IH MOTIOH ANV 2d0 OL +dO WOH4 d3IAOW 39
1SN DN1d X3IH ‘SINTLSAS OITNVYHAAH H31IN3O-N3dO
NO 3SN HO4 "'SIWILSAS OINYHAAH H31IN3O-a3sO10
HLIM SHOL1OVd1 NO 3SN JO4 d3dNIdANOD SI ¥0014
‘310N

(1 140d ote

(¢ 14od ote

O ® 5
© (9t) 5 f

SOI'INYHAAH d311N0O0D dV3d

ey B[ L

. OLY 1HOd)

2-26



SECTION 2 - ASSEMBLY

v

10Z G495 .2/1-01 X ON8-} L7108 G LOX8 592 ZA G495 QHLT14 .7/EX02-¥/} 1708 0000X8 12} MOOTALIHVS .2/H-01XF/E NId SL91M8 29
1S 02Z6)8 792 (47 2).5 0 FMINHN/M %07 SNY L 0SEVL8 9zt ININ E31SVO MSIa 005 X8 19
#0/ -.52'} ALNd LHOM 3SYOLINS 0£Z6M8 €92 -86 A1 .2 0-0.5'Z WANL ONMTM 2E1yL8 D MSA MYEN HOLLY TAD L417 ONIM G8YIM8 09
Iv03d YW34| TvO3a vinad D ONIZ2ANAHH .2/k-2k X 2/k-L Nid 029€18 vZh Y- MSId NGV H31SVO L.y 1)8 65
60 ,G2 L1 X VIAE MVd-TVNNYIN 000478 /8t ZA L4ITONMBJHLISHO 1108 10AId 00€EL8 €2t - MSId WHY H31SVO S/¥ N8 85
-86 ¥OVE-ASHAY 34 HO103143H 018078 98} MOV 18 8N/ 1LIN dAVY 10 ISOH AH 066218 [ NI-LT08 HOLLY TAD HLSYD 0.7 )18 /5
-66YEASHAY IONVHOA3H 10143 508078 a8t -96 THLND MHLS /M 0} X 9 TAD AAH 090418 [ MSA 3.1v1d3dIS HOLLYTAD HISVD 257 I8 95
-8608ASHAY 3GV HO.LO3 1434 008078 v81 -96 ISVHJIH .0} X §'G TAD QAH GS0118 0z} 7-LOAId WHY YNITNO-L108 LGy N8 G§
V030 INOYOLTIIIHM HILSYO 25078 €81 96 ISYHd3H .0+ X 0°G TAD QAH 050118 61} H-1OAId WHY YNITNO-11708 677 IM8 ¥5
v030 3SYIHD DNIHYIE ONVD 0S€0Z8 28t 96 3SVHJ Y .0F X G ¥ TAD GAH G018 8Lt 3anL ShyINg €5
vO3d 'dINO3 IOV TIIL-NOILND0HLOT 13 976078 181 .01 X .7 TAD AAH 070118 Li) MSA MEEN YOO TONIM 0y M8 25
HIDNVA ONIM TvO3a ¥¥£0Z8 08+ .01 X WS2°€ TAD AAH £€0118 9Lt MSA MEEN INVHS-Y GEV I8 LS
vO3A SHD0T TAD TIVLSNI 27£0Z8 6L1 13dd0d 010118 GLt YSA MHYN LNOH4 38NL 30MdS 0£7 M8 0S
TvO3d SHIANITAD ONISYHJIY 07078 8L} LIM HIVd3d 43ONNTd OILSY1d 800418 yih YSA MEHN 38N LSSHO LSTHSNVHL STr I8 67
v03d NOILNYO INIHOVIA TVHINTD 9/2078 LL) -80 H1dNOO AAH OSI SLI4 DN1dVO G60£S8 €Ll LHOIY-YSA MYYN WYY ONIM 22y INg 8
Iv03d SHIWANS .G'S ¥020Z8 9/1 NOTAN-IDHYT-dAV 10 ISOH AH 0662S8 Zhh 14371-¥SA MYHN INVHS ONIM 02y IM8 Ly
IvO3d SHIWNNS .G € 202078 G/L NDIS AWNS HMAHH/M 3avdS LN 921158 LLE 1HOH-YSA MEEN JNVHS HINO L1¥1X8 9
1v03d VSN IHL NI 3AvN 004078 vLL 10Z NOIS ANS 13X%00S ONILNNOW ¥2+1S8 oLt 1437-4SA MHEN JINVHS HIND SLy N8 2
-€0LNIOd HONIJ.ONINHYM.1VO3a /80078 €L} (AWS)3TOIHIA DNIAOW MOTS NDIS 0Z}+S8 60+ MSA MEEN HOLIH 01y IM8 [
Tv¥03A MOOT LHOJSNYHL G/00Z8 [ QT4INVIN 3HNSS3Hd NMOd rav 000/N8 80} HINO Hv3d .§2€-.58F WHY L4l 25} IM8 32
NZ 24D .7 X ON9}-8/€ DHO 0¥ 1 1X8 [ 1SJ000EX 40 H# 3SOH QAH .¥SE X /€ ¥SEING 20} MOYHVN DNIM & 2€ WaV1dIT NVE LIN8 [
NZ 249 .2 X ON9}-8/€ DHO 0Z}1X8 0L} ISd000EXI401# ISOH AAH .09 X ¥/€ 0909N8 90} (4AOH.2) Z18AH ASSY J1XV38NH SSOL M8 Ly
107 .8/L-€ X 8/5 NId SIAI1D 0770X8 691 1SJ000EXPH0 H# ISOH AAH .09 X 2/ 091¥N8 S0k Q13INVIN 40 rAV 1YHE INW 05008 0y
LG’} X ¥/} Nid H3ddVNS S0v0X8 89} ISd000EXI49# ISOH A AH .06€ X 8/€ 06EENS 0L d109 H1SH.94/HL)OIr9X W) DIrg# 912.M8 6¢
.91/6-2 X 8/} dI10 Nid HIVH 2070X8 L9} ISd000EXM49# ISOH AAH .2 € X 8/€ ZLEENS €0} 1Sd000¥ AT4INVIN 431134 TVNHIHL 070/M8 8¢
ZALV14 3VS .¥/L-+ HIHSYM /2E0X8 99} ISJ000EXI49# ISOH AAH .252 X 8/€ 2SZENS 20} dAV.06(N)OIP 01# X GO ¥1-.8/L 0£09r8 /€
10z 1v13(0I.91/2) .8/€ 9IHSYM 02€0X8 591 ISJ000EXT49# ISOH AAH .822 X 8/€ 8ZZENS 10} daV.06(N)OIF 01# X 840 91-.7/€ 0209r8 9¢
ZA 1Y14(L9L/EL).p/E HIHSYM 81€0X8 y9l ISd000EXI49# ISOH AAH .0G 1 X 8/€ 0S+ENS 00} dav.06(N)OIr 9% X 840 9L-.v/€ 0109r8 £
ZA 1¥14 3VS .} HIHSYM 91£0X8 €91 ISd000EXM49# ISOH AAH .21 X 8/€ ¥ZLENS 66 dav.06 (W) OIr 9# X 5O 81-.91/6 00098 ¥E
ONZ M1A ./1-} HIHSYMM DO 11E0X8 29t 1SJ000EX49# ISOH QAH .09 X 8/€ 090ENS 86 daV.06N)OIr 0L#X(MS-J)IF 0 H# 01/5M8 €€
ONZ MTA .} HIHSYMM OO 60E0X8 191 1SJ000EX49# ISOH AAH .87 X 8/€ 870EN8 16 dav.06(N)OIr 9% X (MS-4)OIr 9# 00/5M8 2
ONZ MIA .8/ HIHSYMM OO0 LOE0X8 09} 1SJ000EX9# ISOH OAH .SE X 8/€ GEOENS 96 H1S (MS-4)0Ir 9# X 84O 91- .v/€ 02958 B3
ONZ MTA .#/€ HIHSYMM OO 90€0X8 65} 1S000EXI49# ISOH OAH .82 X 8/€ 8Z0ENS 56 H1S(N)DIPOL#XEHOZ} - W9/ -k 05558 0¢
ONZ MTA .91/S HIHSYMM OO 00E0X8 851 .52 3DVD IHNSSIH AAH 0S2ONS v6 LS (N)OIF 01# X 890 94~ .b/€ 0255M'8 62
N1d 249 LOTSX3H AAH G¥-.2 LNN 2620X8 ISt dYIM 931SVO 1de 31V 1d 02€0718 €6 H1S (N)OIF 9% X gHO0 91-.7/E 01558 82
ZA2dD WYI ON9-.2/b-+ LN 9820X8 95| 0S.2/1-2 X g/b-+ X 91/§ 1108-N 8520718 26 X€ (3TVW) OIF 9% 331 00€SM'8 /2
ZA 249 X3IH ON9-.2/}-+ LN G8Z0X8 G5 1 10-1Z &/1XA182 L XAOS ¥ HIHSVM 2520718 16 HSNE XIH(W)DIr 94 X (H)Ir 01# 002518 92
ZA 2949 X3IH ONL-p/b-+ LN 7820X8 D .€X d152X0A0S/8°C ONIHSNE 9720718 06 NOINN (W) DIF 01# X (W)DIT 0}+# 0115M8 G'GZ
2820X8 €51 #0/-.52"+ QLNd LHOM 3ISVOLINS 0£Z6M8 88 NIIHD .2/k-L X 28} AL NOTAN 582298 A
0820X8 25t OMd LHOM .52°9 -2/kX9X9 ITONV 02268 /8 MOTI3A .2/b-L X 28} FIL NOTAN ¥822D8 vZ
ZA 29D %00 THIND ON6-.8/Z LNN 0/20X8 1S G3NIAHVH .8€v X v/-F Nid 9016)8 98 Q34 .2/1-Z X Z8F JIL NOTAN 282258 €2
ZA 245 DNV14 H3S ONO-.p/€ LNN 9920X8 05+ -863NVH4.8-¥ HOLLY AWS 1M0Hd 0028)8 g8 -60 ISd000E .2 X ¥ TAD QAH ¥25608 [
ZA 249 YOO T-AN ONOL-.7/€ LNN 1920X8 67+ -/0 HOS1d 3dIMZ .92 SSANYVH 1X3 VS0 1808 v8 (NId TAD.1)3DHV1 dITO NId HIVH 0} 1608 [
ZA 2495 X3H ONO}-.7/€ LNN 0920X8 8y} -2} HOSLA FHIME a34 d31 LHOIT €5608)8 €8 ONZ MTA.ZX ¥/} Nid T10H 80 1608 02
ZA 249 MOOT-AN ONEL-.2/k LNN 2r20X8 Ly} -ZL HOSLA HMZ H3aNY a37 LHOIM €0608)8 28 1417.5}+ ¥NVHO dOL #0005 MOV 225808 6}
10Z 24D MO0 T-AN ONV 1-.91/Z LNN vE20X8 D -/0 HOS LA H8MVHANON SSNYH LX3 VSZ08)8 18 -16 Y18 LNd 430 10H 3SOH QAH 005808 8l
ZA 249 DNV 1443S ONOZ~¥/F LNN €220X8 B -60 IMVHE/M DNINdZ SSNEH NIVIN 90/08)8 08 INg HATH dIL OSI/433NOId 06808 Lt
ZA 299 DONV1443S ON8}-.91/S LNN 1120X8 vyt -00LO3NNOD NIdZ HO4 dvO LSNa £908)8 6. H33INOId 840 94-.4/€ dIL IV 21208 9}
ZA 245 DNV T14H3S ON91-.8/€ LNN €020X8 B -80NId93XvVH8/MAONHNT DY 3T1NAOW VOEOBM8 8L S X 912 NIVHD AL3IVS 0/%208 Gl
ZA 249 YOOT-AN ON91-.8/€ LNN 2020X8 Tyt -00 LHOIT LYOHE DNLNNOW 0208)8 1L QLNd d.LO€'LVD LSVO 303Id HOLIH 022008 Syl
10ZS4D AHL.G H/M .G'8XONS-1 1708 9% 10X8 Lk -00.5'G50SS +IMOHE LHD1 38N L 0108)8 9/ 0S .0} X 9K 1-¥ X ¥/€ 1L108-N 05€008 vl
10Z S4D .50} X ON8-} 1108 G 10X8 ov} 1HDT10LNd G EX8/E S¥02MZ LS 0008)8 S/ OS .p/€-L X 91/ 1-¥ X ¥/€ 1108-N 0r€008 €l
ZA GHDAHLS HM .XON8-| 1108 0% 10X8 6E 1 -/6 1108 133HM 3NN8I-.8/S LNN €21L/M8 [ alL82"+ XPXSG 2 HIHSYM 5£09008 zL
10Z G649 .€ X ON8-| 1108 6€10X8 8Et THM 8X0LXSENO 451§ X 1521 ] €L MNIT1371vHVd 1SHO 9/a 0209008 Ll
10Z S4O . X ON6-8/2 1108 €€ 10X8 LE} -p1 10 .9XSZ'2 LIM VS EL7IN8 [ STOH LN /M MNIT T3 T1vHVd 8109008 0k
ZA S4D .2/1-9 X ONO}-+/€ 1708 1ZH0X8 9g} Q04 .52’} .9 X .52°2 TAD AAH €1E9M8 L. .62’ X 08" AL NOTAN 2507V8 6
ZA G99 .S X ONOI-7/€ 1108 €110X8 EE ©S .9 X 91/k¥ X #/€ 1108-N G1G5M8 0/ .8/2-8 X 08 311 NOTAN 0S07V8 8
ZA SHD .2/L-2 X ONO}-+/€ 1708 L1 LOX8 yEL A1.0£0°Z L1708 DNYD HIHSVM 0029)8 69 WX 8L 3IL NOTAN 870YV8 L
ZA GHD .p/L-1 X ONO-4/€ 1108 01 10X8 €€t HONTHM ONVD 200EM8 89 a0 /L INIT 3DV DNIENL ¥561V8 9
ZA G4D .¥/E-€ X ONEF-2/L L1108 2.00X8 ZEL -00 ANI .8/Z-¢ ONIH ONINIVL3H 02618 19 0S .S X 9}/}-¥ X 8/€ L108-N 95} 1V8 S
10Z SH9.2/4-€ X ON¥+-94/2 1108 7700X8 LEL -10 WIANY.L ONITYM A 1989 Tv3S 006 Y18 99 0S .S X 9}/+-9 X 8/€ L108-N G5 11V8 v
10Z G495 .} X ON81-91/G L7108 V 1200X8 0EH ZA JFH X 3A2.92 L X VIAS | L1083A3 GS/IN8 59 2/# .5 3SOH dINYT10 ¥001V8 €
10Z G49 .¥/€ X ON8}-9}/S 1108 1200X8 62} AN3QYVH .2/k-§F X 2/k-1 Nid 0991 )8 v9 -/0 .7/} 222/} ¢ 90 ANNOY 0£58d/ 2z
10Z SHO ./€-€ X ON9}-8/€ 1108 G100X8 8z} -8 HOLIH .8/5-01 X 2/}-} Nid 07918 €9 al.91/6-2 X A0.2/k-L X 2/L 11S 05421 ]
NOILdIH0S3a Nd [(EN] NOILdIH0S3a Nd NI LI NOILdIHOS3a Nd N3 LI

N

2-27



SECTION 2 - ASSEMBLY

2-28



SECTION 3 - OPERATION & MAINTENANCE

START-UP AND HYDRAULIC OPERATION

INITIAL START UP PROCEDURE FOR DISK LIFT
HYDRAULIC CYLINDERS

This disk has a Master-Slave Hydraulic Lift System. Fully extend
hydraulic cylinders and maintain hydraulic pressure for 30 seconds
to insure all air is purged from system.

NOTE: As oil is pumped into the base end of master cylinder,
oil is forced out of the rod end into the base end of each slave
cylinder. To compensate for the smaller volume of oil in the rod
end of the master cylinder, each slave cylinder is 1/2” smaller
in diameter. When cylinders are fully extended, oil will bypass
through a rephasing slot on each cylinder in order to equalize the
system. The tractor SCV lever must be held for a few seconds to
accomplish this passage of oil through the system.

INITIAL START-UP PROCEDURE FOR WING LIFT
HYDRAULIC CYLINDERS

The wing lift hydraulic cylinders on this disk must be charged with
oil before attempting to raise the wings.

The best method of performing this is to disconnect the rod end
of the fold cylinders from the wings and connect the hoses to the
tractor’s couplers. Make sure the tractor reservoir is full of manu-
facturer’s recommended hydraulic oil. Extend and retract the
cylinders until the action is positive and all air is purged from the
system. Due to the amount of oil required to fill the cylinders
and lines, additional hydraulic oil may be required. After cylinders
have been filled with oil, reconnect the rod ends of the cylinders
to the wings.

CAUTION: Stand clear whenever raising
or lowering the wings.

Before lowering the wings, remove the safety lock pins and place

them in the storage positions. After wings are lowered, extend
cylinders fully.

BEFORE INITIAL OPERATION

1. After receiving or assembling your disk, it is a good practice
to double check entire machine so that all bolts are securely
tightened.

2. Make sure all grease fittings are in place and greased properly.

3. Inflate all lift tires to the recommended inflation pressure and
check wheel bolts. (See Maintenance for specifications.)

AFTER FIRST TWO HOURS OF OPERATION

1. Recheck wheel bolts for tightness and tighten spindle nuts if any
side-play is evident in the bearings.

2. Check gang shafts for tightness. This procedure should be re-
peated daily through the first twenty hours of operation. Gang
shafts should be tightened to 1200 foot-pounds.

NOTE: A 1/4” spacer (PN 8X0366) is available
and should be installed when the castle nut
has been tightened past lock bolt.

3. Bearing and C-shaped shank mounting bolts should be checked
for tightness. This procedure should also be repeated daily
during the first twenty hours of operation.

4. The scrapers on your disks should be checked and tightened
if needed. Scrapers may have to be adjusted periodically to
account for wear and different field conditions.

MAINTENANCE

GANG BEARINGS:

Note: Zerks are installed on both front and back of gang bearing
cast holders for your convenience. Both zerks lead to the bearing,
only one needs to be greased.

To prevent contamination, insure that coupler and zerk are clean.

To maximize bearing life, grease bearings at mid day or end of day
when bearings are at operating temperature.

Every 20 hours: Add three strokes (approx. .14 0z.) of grease to
gang bearing. Rotate gang 2 to 3 revolutions. Add an additional
three strokes of grease.

GENERAL:
Daily: Grease all pivot points located on wing lift, disk lift arms,
and hitch.

Check all wheel bolts/nuts for tightness. Recommended torque
listed below:

Hub
812 — 8 Bolt

Wheel Bolt/Nut Torque
240 ft-Ib

Tighten spindle nuts if any side-play is evident in the bearings.
Maintain disk gang torque at 1200 ft. Ib.
Seasonally: Clean and repack wheel bearings.

TIRE INFLATION:
Recommended tire inflations listed below:

Size Ply Pressure
12.5Lx 15 LRF 90 psi
340/60R16.5 148A8 73 psi (Optional)

3-1



SECTION 3 - OPERATION & MAINTENANCE
FIELD OPERATION

The following procedure should be used for field operation
of your Summers Diamond Disk & DT9530.

1. Remove wing safety lock pins and transport locks and
place in their storage positions.

2. Lower wings for field operation.

3. Level disk. The disk should be adjusted in a level area
of the field.

IMPORTANT!
All pressure must be removed from cylinders before adjusting
eyebolts. Rest Disk on top of the ground, shut tractor off and
relieve pressure by cycling remote lever.

A. First, level the center section (front to rear) by adjusting
the threaded eye bolts connected to each hydraulic
cylinder.

B. Second, level the wings with the center section  again
by adjusting the threaded eye bolt connected to each
hydraulic cylinder.

After determining desired tillage depth, set depth control
plunger accordingly. Standard plunger hole spacing gives /
5/16” cylinder stroke adjustment. By rotating plunger 90

degrees, a half step adjustment can be achieved. See LALE STEP PLUNGER
drawing below. ADJUSTMENT HOLE

AWARNING

TO AVOID INJURY
INSTALL CYLINDER
LOCKS BEFORE

IMPORTANT

TO REPHASE CYLINDERS, RAISE MACHINE
AND MAINTAIN HYDRAULIC PRESSURE
TEN SECONDS AFTER CYLINDERS ARE

FULLY EXTENDED. QUICKLY RETRACT
CYLINDERS AT LEAST 1/2",

REPHASING SHOULD BE DONE EVERY
HOUR OF OPERATION TO MAINTAIN
UNIFORM TILLAGE DEPTH . 820340

TRANSPORTING OR
SERVICING MACHINE.

820342

3-2



SECTION 3 - OPERATION & MAINTENANCE
REAR COULTER GANG

IMPORTANT: Rear coulter gang is designed to work with active hydraulic down pressure. See
note on Page 4-7 to configure to either closed-center or open-center hydraulic system trac-
tors.

1. Plug rear coulter gang hydraulic hoses into desired tractor outlet. Insure that tips and couplers are
clean. At the tractor, adjust hydraulic flow to 30% of maximum and to constant vs. timed output.

2. Do not allow anyone to stand near rear coulter gang when raising or lower. Lower rear coulter
gang with tractor hydraulics and engage circuit in lower position, do not run this hydraulic circuit
in neutral/locked position. Adjust rear coulter gang down pressure with base end regulator to 500
PSI.

3. Work a test strip in your field. Insure that the DK/DT is tilling at an equal depth across machine
width. Check penetration depth of rear coulter blades, regulator valve pressure can be adjusted
lower or higher to maintain effective cutting depth. Maximum regulator pressure is 1500 PSI.

IMPORTANT: Damage to DK or DT and rear coulter gang may occur if run with hydraulic cir-
cuit in neutral/locked position. Damage caused by running with hydraulic circuit in neutral/
locked position is not covered by Summers warranty.

Monitor temperature of tractor hydraulic oil. Discontinue use of rear coulter gang live hydrau-
lic down pressure if hydraulic oil becomes excessively hot. If this occurs, run rear coulter
gang hydraulic circuit in Float Position Only until cause of overheating is resolved. Contact
your Summers Dealer for troubleshooting information. Damage caused by overheating of
tractor hydraulic system is not covered by Summers warranty.

4. If the soil profile behind the rear coulter gang shows a valley or depression, not enough soil is
flowing between the rear center blades. Lower the front of the DK/DT to increase the amount of
soil running thru the implement center.

If a mound of soil appears behind the rear coulter
gang, too much soil is flowing between the rear [
center blades. Raise the front of the DK or DT to |\
reduce the amount of soil running thru the imple- | %"
ment center.

5. If equipped with Adjustable Rear Coulter Gang,
fine tuning can be accomplished by changing the
angle of the coulter gangs. Rotating the crank
handle counter-clockwise will increase the gang
angle, resulting in the coulter blades pulling more
soil away from center strip. Rotating the crank
handle clockwise will decrease (straighten) the
gang angle, resulting in less soil movement.

3-3



SECTION 3 - OPERATION & MAINTENANCE

TRANSPORTING

The Summers Diamond Disk & DT9530 are equipped with
manual wing and center lift cylinder locks. The following
procedure should be used to prepare disk for transport.

1. Check that wing locks are in the storage positions.

2. Fully extend main lift cylinders, quickly lower disk ap-
proximately 17, raise wings.

3. Install safety locks on wingsand center lift cylinders.

4. USE a safety chain between tractor drawbar and disk
hitch when transporting on public roads.

5. Check wheel bolts / nuts after first 20 miles of road
transport and every 60 miles there after.

Road the implement at a reasonable speed not to exceed

20 miles per hour.

Always use an ASAE “Slow Moving Vehicle” emblem and
Safety Lights when transporting on a road or highway.
Comply with your state and local laws governing lighting
and maximum width regulations. Transport during daylight
hours only.

/\ DANGER

TO AVOID INJURY OR DEATH

WINGS ARE BEING
LOWERED. MECHANICAL OR

WINGS TO FALL RAPIDLY.

HYDRAULIC FAILURE CAN ALLOW

STAND CLEAR OF MACHINE WHEN
RAISED AND

BZ0344

/N\ WARNING

HIGH—-PRESSURE FLUID HAZARD

To prevent serious injury or death:
«Relieve pressure on system before
repairing or adjusting or disconnecting.
*Wear proper hand and eye protection
when searching for leaks. Use wood or
cardboard instead of hands.
*Keep all components in good repair.
SW700

STORAGE

Proper rust prevention treatment of equipment before placing in
storage will not only lengthen its useful life, but will assist in main-
taining optimum performance when put back into service.

The following list contains suggestions for preparing your imple-
ment for storage.

1. Clean entire machine. Remove all dirt and excessive grease
implement.

2. Check disk over thoroughly for damaged or worn parts,
cracked or broken blades, and loose bolts.

3.  Wheel bearings should be cleaned and repacked each year.

4. Grease all zerks on implement.

5. Block up to remove weight from tires.

6. If implement is lowered to the ground, place boards under
blades.

7. Disconnect rods and fully retract the cylinders to prevent rust-
ing of shafts and subsequent seal damage. If left extended,
coat rods with grease to prevent corrosion. Remove grease
prior to retracting cylinders.

8. For safety, do not store implement with wings folded up.

9. Clean and place a protective coating of heavy oil or grease
on earth-working parts to prevent rusting.

10. Touch-up any spots where paint has been scratched or
worn off.

3-4



SECTION 3 - OPERATION & MAINTENANCE

TROUBLESHOOTING

NO. | PROBLEM CAUSE CORRECTION
1 | Leaving center valley | Rear gangs cutting too deep. [ Level disk using threaded adjustment bolts
above each cylinder/wheel assembly.
Diamond Disk - Install additional 2 8K5025N
blades at rear center.
2 | Gangs plugging. Extremely wet field conditions. | Allow to dry if possible.

Scrapers adjusted improperly. | Adjust scrapers so scraping edge is flush
against each blade, but not tight enough to
prevent gang from turning freely.

Under some soil and residue conditions,
scrapers will perform better if set 1 to 1-1/4”
away from blades.
Adjust machine to run rear gangs deeper.
3 | Poor penetration, Disk not running level from Level disk using threaded adjustment bolts
center section. front to rear. above each cylinder/wheel assembly.
Wheels are holding disk out of | Retract hydraulic cylinders for desired depth.
the ground.
4 | Hydraulic cylinders Hydraulics have drifted or air | Hold hydraulic control lever with the hydrau-
not synchronized. has entered the system. lic cylinders fully extended 15 seconds to
synchronize rephasing cylinders.
5 |Leaving ridge 2-4 feet | Side draft. Level disk using threaded adjustment bolts
from disk center. above each cylinder/wheel assembly.
Recheck gang spacing.
6 | Plugging at disk front | Wet conditions or extremely Level disk using threaded adjustment bolts
center. high residue conditions. above each cylinder/wheel assembly.
7 | Wings do not pen- Dry/hard conditions. Adjust wing cylinders to lift wheels off
etrate. ground.
8 | Gang bolts do not Gangs have run loose for Disassemble gang, clean and replace worn
stay tight. extended time. components.
DIMENSIONS
APPROX. A.‘I.I;FXEOS)S BASE WEIGHT |WEIGHT W/ LQEI;BI'IC-I»\(NI
SIZE TRANSPORT MACHINE | W/3 BAR ROLLING
WIDTH PORT WEIGHT M104 BSKTS ROLLING
HEIGHT BSKTS
16’ 16’6” 6'6” 13,400# 14,451# 14,823# 316"
27 16’ 10° 18,600# 19,937# 20,500# 316"
25’ 16°2” 10°8” 22,100# 23,526# 24,329%# 316"
28'6” 16°2” 139" 23,300# 24,834# 25,636# 31'6”

3-5




SECTION 3 - OPERATION & MAINTENANCE

PROPER BOLT USE

DO NOT use these values if a different torque value or tightening procedure is given for a specific applica-
tion. Torque values listed are for general use only. Check tightness of fasteners periodically.

BOLT SIZE WRENCH SIZE GRADE 5 GRADE 8
ft-1bs Nem ft-1bs Nem
1/4” 7/16” or 3/8” 7 9.5 12 17
5/16” 1/2” 15 20 25 34
3/8” 9/16” 30 41 45 61
7/16” 5/8” or 11/16” 45 61 70 95
1/2” 3/4” 70 95 105 142
9/16” wheel bolts 7/8” 170 231
5/8” 15/16” 170 231 210 285
5/8” wheel nuts 1-1/16” 240 325
3/4” 1-1/16”* or 1-1/8” 250 339 375 509
7/8” 1-5/16” 350 475 600 814
1” 1-1/2” 450 610 880 1193
1-1/4” 1-7/8” 500 678
1-1/2” 2-1/4” 570 773
27 3-1/8” 1200 1627
*NyTon Lock Nut 3R TILLAG
STRETCHED AREA
I | I
SAE SAE
GRADE 5 GRADE 8

OVER TORQUED BOLT

3-6



SECTION 4 - PARTS

12-0AH YSIQ Y1ND MYYN | €10z/81/2} (
N)DIP 9# X 94O b/€ 0S| diL 940 .7/
018Sre zlzeqas
= g8
LM "IVd3y . a
HIONNTd DILSY1d
d010vdLl Ol 800}18 .252 X 8/€ H1S OL# X 94O .b/E
13ddod 2G2ENS 02558
M3IA dOL
0901 18 010118 rm._

10
A
E .09 X 8/€ E 0S0118
GG0118 0L Sy0118 090ENS
18

o | i & | e
@ mu 4 .& ©
Il 10 081 X 8/8
YSE X V/S _ 081ENS
¥GEINS

dav .06 (N)OIro# X 9409 1-1/¢
0109rs

W0ck X2/t

0CIPNS8 E
Gs0118

° &
dav .06 (N)DIr9# X 9HO9t-/¢
0109r8
o
I

m

090118
dav .06 (N)OIr 0L X a409 I-.b/€
HLS 01# X 94O /g 0c09rs
02568

SOI'NVAHAAH T104dLNOD H1ddd .l¢ ¥ 91

BRING OWNER REGISTER INFORMATION LOCATED AT THE BEGINNING OF
THIS MANUAL WHEN ORDERING PARTS (SERIAL NUMBER IS LOCATED AT

FRONT OF DISK BY HITCH PIECE).

4-1




SECTION 4 - PARTS

OSI di1 840 .¥/€

01SSre z2Lzeas
=1 g
LIM Hivd3d . a
HIONNTd DILSYd
dO10vd1l Ol 800118 .252 X 8/€ H1S OL# X 940 /€
13ddOd 2G2ENS 02558
M3IA dOL
0001 18 010118 rm._
.09 X 8/€ Em_
650118 OL 090ENS
& | ile q0v0118
©® ®)

.09 X +/€ 0909N8 /€0 Mw\ﬂm

+

zo_z:+9 1Gr8 i | - i Lo

,09 X ¥/€ 0909N8 U1 822X 8/E

+ 82ZENS

NOINN 04158

+

W¥SE X ¥/ YSEINS dav -06 (W)DIr9# X 9409 L-+/€
010918
N AR &> dav .06 (N)DI1ro# X 9409}/
091 X e/1 ¥2Z1ENS 01L09r8
091¥N8
050118
650118
© .uur_ 3] _.R. | .@ ®
[l
il T “m
I
iy 090118 dav .06 (IN)JIr9# X a409L-v/€ L0S1 X 8/
|
01098 0SIENS

dav .06 (IN)DIr 01 X 9HO9L-.b/€E
H1S O1# X gHO v/ 0c09rs

o SOI'NNVYHAAH 104dLNOD H1ddd ¢/} 8¢ ¥ .S¢

Gv0118

4-2



SECTION 4 - PARTS

8X0140

1X7" 8K1470

8K1452

DETAIL A

8CC6018 8X0260
8X0306  3/4"N

3/4" LW

8X0402

8T4350

8X0440

8K1500

8D8500

8K8067

8D8490

8X0280
1" N

8K3002

8X0318

8X0309 3/4" FW

LW .r.-i?':“/;".‘"ﬂ
8D8522

8X0146

8D2470 1X81/2

8X0309
1" LW

8X0280
1"N

8K1423 (21')
8K1422 (25' & 28 1/2) SHOWN \ 8D9110

8K1417

8K1425

8K1415

\ : 8K1485 SN
\ N /\\ 8D9108 5 ‘
~ / 1/4 X 2" RP
N 4 & 5
‘ 2 8K1430
7/ '!

a\\/ , 8X0133
LAY 7/8 X 3"

8X0270  8X0307
gkigeo ~ 7/8"LN  7ETLW

8X0044

/ 8X0306
3/4" LW

8K1615
8K1440

8X0266
3/4" FN

8K5515
3/4X4X6"

8K1421 (21')

8X0286 8K1420(25' & 28 1/2') SHOWN
11/2" N !

8X0111
3/4" X 2-1/2"

8X0260
3/4" N
8X0282
(KQ\ \\@@/@/@
8X0316
1" FW
DETAIL C
8K1445
8K1445

8X0234 7/16" X 3-1/2" 8L0252
7/16" LNUT 8X0044
7/16" X 3-1/2"
8T3620
8X0309 2
‘ 1" LW 8X0234
8CC6020 DETALL B 8X0044 7/16" LNUT 813300
7/16" X 3-1/2"
8X0234 873620
+7/16" LXNUT
3/12/2015

8K3524.iam/FRAME PARTS




SECTION 4 - PARTS

8X0311

i
o — X
2N N O =
=) ™ X
= S o Q ® B
~
@ % X N I e}
© = ™ ©
S o
= ~
ol
S AN
o
= 3 NN A
x ©
(oR)
= I
o o2} 7o)
@0 N QO cE ®
. AF Suw L 3
T o o X L ©
Lo X ESDwn Wo Q
S x L © 35
n X< 7 < QW [Tol N -
®: o NN~ y:
_ 8 o =3 I3 S
o L% ° 1822 ¥k oE
S R Y e @ o
N~ TOET
o 2 oo™ © Oxw>D
o e mX Zo0oDZ
[e2] [e6] 0 =
T o
@ pd
Q.‘I
S Ak %
N __ S A
[<p] 8L A
= T =
© > S
Z X
ﬂ\ )
o Z
3 =
3] o
: 2 3T
9 < © a X
T @ <8
3o 8 &9
Sx 3 >
0 © =z <
Ny M s @\
N 8
4 N
N ®
mq_u
x X
0 &y _W
= <
- N Z
NS
o
X ©
®
R =
\
Q
MJI
™
o
o X
XH
© ©
-
> ~
<
1)
N
©
o (-
QAN =
S\ \NX =
yl X
y //f\ X
(LY
) Ve e
S \
1../%, /‘ﬂ
R N
3 /‘i/!..u.“.ua 0
\\ oo
Cp S © 5

8L0246

8K3524.iam/TRANSPORT PARTS

8X0284
11/4"N

| 3/12/2015 |

4-4

11/4" LW

8K7042




SECTION 4 - PARTS

OSI dil g40 .v/€
¢lceas

12-QAH YSIQ H1IND MHHEN | €l0z/81/21
"NMOQd ONIDV4H S1HOd HLIM SHIANITAD TIVLSNI «eXS LIX VIS
“ G256a8
310N
._.VN X :o.m
FFLWIrYE  Hsng (W)9ux(4)o L# veseas
00esrs 00258
1 |
B Grommmrm— > em—t] df  .81-38NL A0/ H1SH .91/k (4)9# X (N)9#
¥S61V8 912708
HSNG (N)9#X(4)0 H# .82 X .8/¢ daY <06 (N0 LEX.G/L
00258 820ENS
0£09r8
dav .06 (N)O H#X.8/.
day .06 (N)OIr 9# X (MS-)0Ir 9# _ 0£09r8
mum____ . 00488 HE_M_ o Hm__ﬁm
dav +06 (IN)0 H#X.8/Z ._wwwm%% HSNg (W)9#xX(4)0L#
431734 TYWYIHL
d1Sd.91/1 (A)9# X (N)9# 0v0/r8
dkelrs (N)DIr 9# X 94O .¥/€ (MS-4) DIr 9# X . ¥/€
015Sr8
21X 88 0cosrs
ZIEENS
331 (IN2Ir 9#
00€Sr8
= = dav .06 (N)DIF 94 X (MS-4)DIr 9#
(N)DIr 9# X gHO /e g g 00/5rs
01LSSr8

SOI'MNYHAAH d104 ©NIM \1¢

4-5



SECTION 4 - PARTS

dAH MSIA 41NO MddN

€10c/.2/8

‘NMOAQ ONIOVH S1HOd HLIM SHIANITAD T1VLSNI

WWEXSG LM V3S
G2c56da8
WWe X.0'9
¥2560d8

‘310N

331 (N)2Ir 9#
00£SMr8

HSNg (N)9#X(4)0 L#
00248

Cli

00csrs

e @
dav .06 (IN)0 1#X.8/L
0£09rs

H1SH .91/ (H)9# X (IN)9#
912.M8

WCLEX 8/E
ClEENS

(IN)OIF 9# X gHO .¥/€
01558

HSNg (N)9#xX(4)0 L#

«81-38N1 douv/L
¥S61V8

dav .06 (IN)O 1#X.8/2
0£09r8

Q_M_@E

@um.llﬂm.inm_mm

.8¢ X .8/€
820ENS

dav .06 (N)DIr 9# X (MS-4)DIr 9#
00268

«8¥ X .8/€
870ENS

4317134 TYINHAHL
ov0.r8

(IN)DIr 9# X gHO .b/e

01GSrg

331 (W) 2Ir 9#
00£Srs

dav .06 (W)Ir 9# X (MS-4)0Ir 9#
g 00518

18

OSI dIl 940 ¥/€

¢lceas

SOI'INYHAAH d 104 DNIM

H1SH .91/} (4)9# X (IN)9#
912.r8

dav .06 (IN)0 1#X.8/2
0£09rg8

a_df

HSNg (N)9#xX(4)01L#
00258

(MS-4) DIl 9# X /€
029518

¢/ 8¢ 8 .G¢

4-6



SECTION 4 - PARTS

dAH MSIA H1INO MddN | €10¢/.2/8 _

HSNg (N)9#X ()0 H#
002Gr8

H1S(N)DIP0 LE#XEHOZ ) - 9L/ L-L
0GSGMr8

dav .06 (N)O+#X.8/2
0£09r8

) $S61V8
HSNg (IN)9#X ()0 L# = @
(

00258
(MS-4) DI 9# X /€ ‘ @

0cosrs

431M34 TVINH3HL
0v0.r8

dav.06(N)DIM 0 L#EX(MS-A)DIr O H#
0+2Sr8

., .
dav 06 (IN)OL#X.8/L |
0£09r'8 e Lcove
(1]

506 (IN)DIr9# X aHO91/6 _
. 000918

(BSVE TAD OL'Y LHOd)
WG X 8/E".

(d0OY TAD OL g 1HOd)
.87 X 8/€
8v0ENS

a1dNIN SS34d rav
000ZNS8

(N)DIr 9# X 94O /e
0LSGr8

(1d 1HOd O1)
.06€ X 8/8

"1dO 0L

¢dd INOY4 A3IAON ©DNd
X3H MOTIOH ANV 2d0

Ol 1dO INOYd d3AOIN 39
1SNN ON1d X3H 'SINILSAS
OINMNYHAAH 431LN30-N3dO
NO 3ISN HO4 'SINILSAS
JIMNYHAAH H31N30-a3SO10
HLIM SHOLOV4d1l NO 3SNn
H0O4 d3dNOIdANOD SI M001d
‘310N

06EEN8

(2d 1HOd 0O1)
.06€ X 8/€
0BEENS

(N)DIr 9# X gHO .v/e
0LGGr8

af]
Lix]

OSI diL 840 .v/€
clceas

SOI'NVYAHAAH H31TNOD HV3d

4-7



SECTION 4 - PARTS

*k %

16' NARROW DT GANG
DISK/DT (GANG MOUNT TUBE PN)
GANG

LAYOUT 8K0160

(8K3113)

(8K3316)

8K0862
8K0860 (8K3117)
(8K3115)
8X0317
8X0306 ]
' Ay
I
| | 8xo114
8K6800 ‘ :
8X0260 —
il 9B 8x0138
|
(L R
&= j]_{ E 5| 8Xx0281
8K1660 l__' Ll
*8K6860 HARDWARE PACKAGE 8X0044
9/3/2014 16' N-DISK.iam/GANG LAYOUT

4-8




SECTION 4 - PARTS

1NOAVTONVO/WerySIa-N . ke ¥102/€/6

JOVMOVd FHVMAYYH 09898

GLOIMS8
(Gy1LEMS) [ [lie (2vLeM8)
2590M8 TR 3 ¥590M8
2090M8 e £090M8
(ov1EM8)
e e
2050M8 H0S0M8
|
(og1eMs)
(zg1eMs) 30048
L 10208
2020M8
(zerexs)
0GS0M8
Ed
(Nd 39nL LNNOW DNVD) £090%8

(12£€¥I8) DNYD L 1NOAV1THONVYDO

ONVO ANONVId

1d/MS1d MOd4dVN .1¢

4-9



SECTION 4 - PARTS

DIAMOND GANG
DT GANG (8K3325)
(GANG MOUNT TUBE PN)

25' NARROW DISK/DT
GANG LAYOUT

8K0800
8K0850
(8K3112)

8K0700
8K0750
(8K3110)

8K1075

*8K6860 HARDWARE PACKAGE

25' N-DISK.iam/GANG LAYOUT

| omi2014 |

4-10



SECTION 4 - PARTS

8K0102
8K0152
(8K3102)
8K0815
8K0865
(8K3107)

* k%

28.5' NARROW DISK/DT
GANG LAYOUT

=
o
G Q2w
Zz»0

<< ™M
OoXF
@ |
(M) =
Z035
220
=62

2l g
Z
0Z
S

8K0800
8K0850
(8K3112)

8K0700

8K0750
(8K3110)

8K0100

8K0802

8K1075

*8K6860 HARDWARE PACKAGE

28.5' N-DISK.iam/GANG LAYOUT

| 1072014 |

4-11



SECTION 4 - PARTS

8X0260
8X0138 34"N  8X0306
1X5-1/2" 3/4" LW
8X0285A e 8X0317
1-1/2" NYLOCK ﬁ »
¢ < BATFW - gxot14
8X0352 RS g~ 34xF
q

8K1775 ~
- @% /@ PN 2 8K1075
@ 8K6313 ,:?'\ < ? i
8XO146N ® W4 _ ‘|/ ‘
1X 8-1/2" / |'| e
LB AR % 8X0281
8K1760 =" 42:,\/ NY-LOCK 1”

< _{' ’ S <=0 /
8K1570 \\ <é‘9€?’}(\“l‘((( ) 7/122(203-1/2"
y \ < \e‘ [ ]

8K1585 '\‘\ %
o) <
<< N
> i 8X0234
L 8K1770 8X0281 7/16" LNUT
8X0067 7K3218 820475 8X011 4
1/2-13NCX2-1/4" 8X0242 3/4x3

2. INSTALL 8K1560 GANG HOUSING WITH 8K1660 PIN. RETAIN WITH 8X0044
BOLT AND 8X0234 NUT.

8K1575 8K1582 ~ 8X0044
NY-LOCK 1/2" N - ¢ 4 .
V 716" X 3-1/2
1. INSTALL 8K1075 SPLICE TUBE WITH HARDWARE AS SHOWN, AND TIGHTEN. (

3. INSTALL 8K6313 CYLINDER AS SHOWN WITH 8X0138 BOLT AT BASE END OF
CYLINDER, AND 8X0146 BOLT AT ROD END. INSTALL 8X0281 NUTS AND TIGHTEN.
DO NOT OVERTIGHTEN. CYLINDER MUST BE FREE TO ROTATE.

4. ATTACH 8K1575 GANG MOUNT TUBE IN LEFT LOCATION USING 8K1760 BOLT AND 8X0288
NUT. DO NOT OVERTIGHTEN, AS THE GANG TUBE MUST BE FREE TO ROTATE, BUT STILL SNUG. \

5. ATTACH SECOND 8K1575 GANG MOUNT TUBE, IN THE SAME MANNER, IN RIGHT LOCATION TO \\

8K1570 AS SHOWN. S~ _
8X0281 8X0261
6. ATTACH 8K1570 TO 8K1560 AS SHOWN. NY-LOCK 1" 3/4" LN 8K1555

7. ATTACH HOUSING TO 8K1075 SPLICE TUBE WITH 8K1660 PIN AS SHOWN. NEXT CONNECT ROD END OF 8K6313 CYLINDER TO HOUSING AS
SHOWN.

8. INSERT 8K1775 SLIDE SHAFT INTO HOUSING AND RETAIN WITH 8X0352 WASHERS AND 8X0285A NYLOCK NUTS (FROM EACH SIDE). **DO NOT
TIGHTEN NUTS.

9. THREAD 8K1770 ADJUSTMENT SCREW INTO 8K1775 SLIDE SHAFT UNTIL THERE IS APPROXIMATELY 16" FROM THE REAR END OF ADJUSTMENT
SCREW TO THE SLIDE SHAFT.

10. ATTACH 8K1580 REAR CAP WITH 8X1115 CARRIAGE BOLTS AND 8X0203 FLANGE NUTS, PASSING 8K1770 ADJUSTMENT SCREW THROUGH
HOLE IN CAP AS SHOWN.

11. TIGHTEN NUTS ON BOTH ENDS OF SLIDE SHAFT, TAKING CARE TO ENSURE THE SLIDE SHAFT IS CENTERED IN THE HOUSING.

12. INSTALL 8K1555 LINK BARS TO SLIDE SHAFT AND GANG MOUNT TUBES. INSTALL 8K1582 ANGLE GAUGE OVER THE TOP OF HOUSING AS
SHOWN AND SECURE USING 8X0114 BOLTS AND 8X0261 NYLOCK NUTS.

13. ATTACH 8K1585 CRANK HANDLE TO ADJUSTMENT SCREW WITH 8X0067 BOLT AND 8X0242 NUT. 8X0405 PIN IS PROVIDED TO RETAIN THE
HANDLE AND PREVENT UNWANTED MOVEMENT OF THE ADJUSTMENT SCREW.

14. ROTATE HANDLE TO ENSURE THE GANG MOUNT TUBES PIVOT :
FREELY, AND WITHOUT EXCESSIVE INPUT FORCE ON THE HANDLE. | 7/25/2018 | 9K2827.iam/SPLICE&GANGTUBE INSTALL

4-12




SECTION 4 - PARTS

/
./

8K4400 \ N/
8X0306 N PR
" (52 :§
3/4" LW gx0260 Inece! <
3/4" N >

8X0325

3/4" FW

8X0260
gx0306 o N

8K5520
3/4 X 6-1/8 X7-1/2"

8K4209
8X0306

8X0015
3/8" X 3 3/4"
8K5505 8K1565
3/4 X 2-1/8 X 4-1/4"
8K2102 H 8X0320
3/8" FW
[
D
8K5200 { 2.?)8(8%2,\]
8J1020N 8X0320
3/8" FW
8X0202
3/8" LN
1. INSTALL 8J2230WR AND 8J2230WL GANGS AS SHOWN.
LEAVE 8K5520 U-BOLTS LOOSE TO ALLOW CENTERING
OF THE GANG. ONCE GANG HAS BEEN CENTERED ON
MACHINE, TIGHTEN U-BOLTS.
2. INSTALL 8K1565 SCRAPER MOUNT TUBES, AS SHOWN. CENTER
TUBES ON GANG.
7/25/2018 9K2827.iam/CLTR GANG INSTALL

4-13




SECTION 4 - PARTS

S1HVd ONVO/WeI'MSIA-N .5'8¢ 810

¢/0e/8 | 0l2oM8

0zoz>g 0££0X8

O Tivi3d

0Sv¥M8

ANOWVIA L1v¥M8
1d 01Se L0V M8

ANOWNVIA S1vM8
1d 0152 S0¥PM8

N4 .2/t o/ =L

91¢0X8

Z __.V\m
0920X8

M1 /€
90€0X8

«8/G-¢ X 8/G-¢ X ¢/}
812108

M4 .¥/€

81E0X8

0cyM8

oy X8

WG X u¥/€
€1 10X8

9

0502518 /€ €X.8/E
MH3Z .91/S §H00X8 e 0LvPM8
12/0X8 "
Ny M4 .8/€ 2620X0 \
N .8/G 02£0X8
000248 0520X8
0ELPM8 fony v1L2oy8
M1 .8/G o .
¥0E0X8 N1.8/€ "
. 060258 2020X8 9¥20X8
Emm\_ﬁmwm SY) 002SM8 0SPhYI8
v/ L X 8/S "
WZIL-€ X Y/ RAPARAR: 99E0x8
GLLOX8
2012)8 Rz

90€0X8

(ALIAVONOD-T1Nd AIHDLON) .92 N920SHM8

(ALIAVONOD-TINA) .92 920618

(ALIAVONOD-MO1 AIHOLON) .52 NSZ0GM8
(ALIAWVONOD-MOT A3HDLON) .¥2 N+¥20SM8

0c0vX8

0levM8

002 M8

|
!
X 8/1-9 X ¥/€ 7
_

|
|
0cGaM8 |
|

f

.80} - 089PM8
«86 - 0L9vX18
.88 - 099¥X8
w82 - 0G99V M8
.89 - 0Y9rM8

«G'C9 - GEOPM8
.85 - 0E9Y M8
«8Y - 069 M8
«8€ - 019VM8

8 1v13a
wo/b-L X e/t
€900X8

WG X uV/€
€110X8

M4 .¥/€
81E0X8

00€YM8

WG°G X Wb/
€210X8

v vi3a

M4 /€
81E0X8

gcrim8

66S M8

M1 .¥/€
90€0X8

00vM8

Z _..V\m
0920X8
Z ._.V\m
0920X8
WLLL - 06128
.6 -0L12)18
.8 - 0912)8
WLL - 0G12M8
0LOYM8 .19 - O 12H8
WG - 0L12)18
WLy -0Zk2M8  NT.9/.  000PM8
0,20X8

M1
£0€0X8

€e€10Xx8

4-14



SECTION 4 - PARTS

8K9716

8X0306
3/4" LW

8X0260 |
3/4"N

Y
& AN

/B

—_——

"\
)
&\

8X0111 AN
3/4" X 2-1/2"

8K9700

8H2314
(527)

8X0258
5/8" NUT

67 1/4"

8H2718

NOTE:
USE 8X0101 5/8 X 8" BOLTS IN PLACE OF 8X0099

5/8 X 6.75" BOLTS TO ATTACH 8H2314 MOUNTING

67 1/4"

8H2718

ARMS. 3/12/2015

16' N-DISK.iam/BASKET LAYOUT

4-15



SECTION 4 - PARTS

8K9722

8H2300

8X0091
5/8 X 1 3/4"

'—
2
(ng
<2
Q_l
Coley
fee)
©
Y

8H2317

17"

0" 30 3/4" 391/4" 743/4" 843/4" 107"

30 3/4"

39 1/4"

84 3/4" 74 3/4"

107"

8H2719

21" N-DISK.iam/BASKET LAYOUT

| 31182015 |

USE 8X0101 5/8 X 8" BOLTS IN PLACE OF 8X0099 5/8 X 6.75" BOLTS
TO ATTACH 8H2314 MOUNTING ARMS (4) ON CENTER SECTION.

NOTE:

4-16



SECTION 4 - PARTS

LNOAVT LINSVE/WEIMSIA-N .52 §102/61/E ‘NOILO3S HILNID NO (b) SINHY DNILNNOW ¥162H8 HOVLLY OL
S1709 .G2°9 X 8/S 6600X8 40 IOV1d NI SLT10S .8 X 8/ L0L0X8 ISN
010608 -3LON
61/2H8
JIELEL JWIE L2 WISV WEVL /L 6E /S OS .0 JIEO0S LWL 6S WWEVL JEVS WIELZL WIS LEL
81/2H8
/182H8
81/2H8
R ——r
,\\h m L'\I.\. T\‘ll,_ T =
J2/L¥ X 9L/1-E X 8/5
85£0S8 JIE L X 8IS
02 /1 IIV0S 1600X8
5 Av1aa 02 /1 3OS

i

1NN ON14 .8/G
9G20X8

g Tivil3d

1NN ON14 .8/9
9G20X8

92.6X8

4-17



SECTION 4 - PARTS

1NOAVT LIMSVE/Werysid-N .5'8¢

G10c/6H/€

1NN ONT4 .8/9

"NOILO3S HILNIO NO (2) SWHY DONILNNOW ¥+£2H8 HOVLLY O 9520X8
S1709 .62°9 X 8/5 6600X8 40 30V1d NI SL109 .8 X 8/ 10+0X8 ISN

«/} 8EL .2/l 8Cl .W/E V8

— S

61.2H8

WWIEVL .09

v 1ivi3a

V1E€CH8

00€CH8

WS/ bY XQH/1-E€ X 8/S

85£0S8
| o=
-3LON 61 /2H8 =
W2 Ve .0 ZILYE W08 WEVL WEY8  .2/L82L .2/l 8El
. an" AN
== JLe2he 61.2H8
010608
JIE L X 8/S
1600X8
02/ 1 37v0S
P T _l m:ll__qc.m_n_

1NN ON14 .8/9
9G20X8

0€/.618

4-18



SECTION 4 - PARTS

8X0306
3/4" LW
. 8X0260
AN 3N
)
\ B /
SHEAN
AN
AN
8X0111 \
3/4" X 2-1/2" 3 8K9700
\
By
8H2314
(527)
o
L o L
| -
67 3/16" 3 8HDS38T ) 32" 67 3/16" 8HD5381
NOTE:

USE 8X0101 5/8 X 8" BOLTS IN PLACE OF 8X0099

5/8 X 6.75" BOLTS TO ATTACH 8H2314 MOUNTING

ARMS. 9/3/2014 16" N-DISK.iam/HARROW LAYOUT

4-19



SECTION 4 - PARTS

1NOAVT MOHYVH/WeryMSIa-N . ke

¥102/€/6

I9€GAH8  .¥/€ 2O}

W/l 68

(u2s)
¥1E2HS

L0OYSAH8

WW/€ 0€

:O

"NOILO3S YILNIO NO (2) SWHV ONILNNOW ¥1€2H8 HOVLLY OL
S1704d.52'9 X 8/5 6600X8 40 30V1d NI S170d .8 X 8/G L010X8 3SN

JV/€ 08

19€GAHS

L0LOX8

JW/1 68

WW/€ 201

‘310N

4-20

¥2/6X8




SECTION 4 - PARTS

:o

"NOILO3S YILNID NO (2) SWHY DONILNNOW #+£2H8 HOVLLY OL
S1704 .52'9 X 8/G 6600X8 40 30V1d NI S1704d .8 X 8/G 1010X8 3SN

/€ 0€

LNOAY1 MOHHVH/WEI YSIA-N G2 ¥102/5/6
LOYSAHS
18eSAH8 o) 2y .68 /S 08
| ]
(.28) LOLOX8
b 1EZH8

I8€GAH8
_-mw

W/ b L2l

‘310N

4-21

8¢/6X8




SECTION 4 - PARTS

1NOAYT MOUYVYH/Werys|a-N .5'8¢ ¥102/€2/0}
I8ESAHS
I0¥SAH8 N ZAWA4" W5/€ ¥8
081SAH8
= =

:m”m”

:O

"NOILO3S HILNIO NO (2) SWHV ONILNNOW ¥+€2H8 HOVLLY OL

S1109 .52°9 X 8/5 6600X8 40 30V1d NI S11049 .8 X 8/5 1010X8 ISN

«€€

£L60SdH8 (.25)

V1ECH8

1010X8

081SAH8

W€ ¥8

WV L2

‘310N
L0¥SAHS8

/6090H8

cCl6M8

4-22



SECTION 4 - PARTS

"OMd LHOIFMW/Wel'0SgeM8

010¢/ce/9

0ccoX8

99¢0X8

0820X8

60¢

¥ 60€0X8

14 0820X8
9t 9920X8 \
14 S¥10X8

4} oezeMs | QECOBM8

14 0cc6M8

8 S1G9M8

ALD Nd

GIGGM8

‘WIHL DONITANVYH NIHM
IHVYO JNTIHLXT TSN ‘#0.
SHOIIM (0£26M8) LHOIAM
3SYOLINS HOVY3 NOILNVYD

'1dO "OMd 19d
W81 Xul
61 10X8
WSOFXul
G 10X8

4-23



SECTION 4 - PARTS

SL1HOIT ALI4VS MSIA/MPI'00L 8T8 £102/v/L 'S31L NOTAN HLIM 3¥NO3S

08EVL8 'S379VD ONILNOY NIHM SINIOd
L X OLt X 8 HONId ANV S39a3 dYVHS AIOAY ‘310N
AAH 3IL TAN W V/1-Gl J /SLLVS N N4 .8/€ £080X8 4«6 X 8 X 8/€
Z50vV8 £020X8 N4 e 012108
AH 311 TAN .8/-8 " .S X 8 X 8/€
) ~ €020X8 201108
m_mwﬁw_“ w: 0vrOXs FLE zovoxe Y
810vV8 Jl.”  80c0X8
0SEvL8 YIONVHNI-ITNAOW <
VY0E08M8 0.10X8
ﬁ@ﬂ.
92 11088 NH /L
.0Z 6908)8 8 £220X8
19088
0188
FIE X VL
0000X8
SX91L/L-9X8/E
SSLIV8S
508078

0008Mg ¢/} CXZ/L-LX9L/G

\/_\_\ \/ 852018

N3.9LS ~ 22 N\ NH .91/
L 1Z0X8 ; \V% AW." L 1Z0X8
| &

\

018078 WG X 9L/1-¥ X 8/€

95118
N .8/€
£0Z0X8 02088
e N4 .9L/S
L1c0X8 906088
X 9L/S .
V1200X8 “m N4 .8/€
” % £0Z0X8
vZ11S8
0Z11S8 4560838 ZIL-ZXZ/L-LXOL/S
852018

9¢11S8 0108X8 9060848

4-24



SECTION 4 - PARTS

Assembly Notes:

A. Before towing machine, pack wheel bearings and fill
1/2 of hub cavity with high quality bearing grease.

B. Tighten axle nut to 45 ft.-Ibs., loosen nut until first slot
is aligned with hole in axle, install cotter pin and bend

to retain.
4. HUB 16. HUB
s | 1sgap [2NNER [3.NNER |4 OUTER| SHUB | 6. WHEEL | 7.WHEEL |8 WHEEL| O.HUB |D.OUTER| ILAXIE | R.AXIE |B.COTTER| " | B.HUB | "0
i BEARING | RACE | RACE | ASSY STWD NUT BOLT | ZERK |BEARING|WASHER| NUT PIN CAP
GASKET BOLT
8G820 | 8G82I7 | 8G8230 | 8G8230 | 8GS21I 8D514 | 8x0708 | 8Gs2r | sDswo | spsI2 830410 sG2B3 | N/A
H211 N/A N/A N/A
SEI0 144643 | 8LA4610 | 144610 | HDA2II WBI0 | ¥4-28NF | 1643 | 34"ID. | 346 3/16X1" DCll
8D5234 | gpsp17 | 8D5332 | 8D5336 | 8D52I0 8D5215 8D52M4 8X0708 | 8Ds17 | 8s5210 | 8Ds2p2 8XD415 8D5213
17 | 8D5236 NA NA N/A
gD5238 | IM48548 | LMASSI0 | IM67010 |  HS17 WB16 12-20UNF V4-28NF | IM67048 | 7/8"ID. | 7/8"-4 | 3/6XEV2" DCB
8D5311-09 D514
bl |_8D5221 | 8DS37 | 8D5334 | 8DS336 | 8DS316 - NA NA vélBnggf 8X0708 | 8Dsi7 | 8Ds3w | 8Ds3n | 804l Na L8D2B | A
SEB | IM29749 | IM297D | IM67010|  He6lI WBI D- | V4-28NF | IM67048 | I'ID. -4 | 3/BXEL2" DCB
8R6922# | 8R6917 | 8R6925 | 8D5332 | 8R69II 8R69M | 8X0708 | 8D527 | 8Ds3w | 8ps3p | 8304l 8R69 3
Hou [~ = N/A N/A N/A NA
s TRUCTIONS | LM603049 | IM603011 | IM48510| ~ H6 U WBD | V4-28NF | IM48548| 1'ID. r-u | 3/6XE12" DCB
8KJ D7+ - o
seaLsey| S| skmo | sigm2 | sk SKT1I5-9/16™ 8KT165-9/16 8x0708 | sk7i8 | sps3w | sps3p | sxp4ts K713
HDSD SKID25R" | BRID3SI8 | \ya N/A N/A
SK7D8* WB41 WB40
SLEEVE | IM3780 | IM3720 | IM2720 | HDSL2 VA28NF | IM2790 | 1I'ID. -4 | 3/BXEL2" DCr
SE77-1 WB46 WB1I8
Hpsp |L_8KI344 | 8KI342 | 8K736 | 8K7347 | 8K7340 | 8K7D2-SR" | 8K7D3-S/' | (. | 8X0708 | 8K | 8x0328 | 8DS3M | 8N04u N LSKBa
SE42 | IM387AS | 3824 |IMS0B3K0| HDSI7 WB46 WBIB V4-28NF | IM50B349| 13R1ID. | 1V4"-R X" DC26
HOO | 8k220 | sk72p | 8K7230 | 8K7232 |  8k721 SK7215 SK7216 Na  L8X0708 | 8Kk;B | 8X0328 | 8Ds3M | 804u | KR | 8K72B | 8K12M
IT
SE48 39585 | 39520 | 453A | HK09 WBS1 WB52 VA28NF| 460 | 13RID. | tr4"-p "X SE49 | DC27 | WB53
HOO | 8k7221 | 8k72p | 8K7231 | 8K7232 | 8K7210 8K7215 8K7216 Na 80708 | 8K72B | 8X0328 | 8DS3M | 8X04W | K7D | 8K72B | 8KT2M
HVY
SE67 33275 | 33462 | 453A | HDIO-II WBSI WB52 V428NF| 460 | 13RID.| 1y4"-p 4x2" SE49 | DC27 | WBS3
Hioo L_8K7320 | SK737 | 8K7330 | 8K7332 | 8K7209 SK7215 SK7216 A |L8X0708 | SK73B | 8x0366 | $Ds3s | sxp418 | SKj3p | SK73B | sK7ou
SES5 | HM218248 | HM2 8210 |HM2120D| HDAI020 WBS1 WB52 V4-28NF | HM212049] 2.03"ID |2" - DWB65| 5/bX2-V2" | SE59 | DC28 | WB53
*Pre 20
#GBGI(Not Shown), 8R6921 Triple Lip (Shown) CD2\MANUALS\ 10 2-26 HUB-AXLE COMP ONENTS LASTREVEON: V7/2011
##Pre 2006 8K720(SE)
8/13/2014 8K1105S.iam/HUB&AXLE ASSY




SECTION 4 - PARTS

AT9NISSY INFY LNIN/Wel'y L E2H8 810¢/2¢/8

vO3a OWS
L010Z8

SEEINITS &

31V104d Ol 3344 39 1SNIN INdY
N3LHOILH3AO LON Od
dO1S T3AVHL NHV-ONIM

JONVHYITD-IH ONO12ESIHS
(NMOHS) T¥SHIAINN ONOT0ESLHS
JONVHYI1O-IH LHOHS 22S1H8

N .8/
0G20X8

0lGIH8
TVSHIAINN LHOHS 0¢S1HS

0c1cH8

MHE MSIA/M
d34diN034 1ON

M1 .¥/€
90€0X8

N.2/LMOOT-AN N7 .b/E ®» —-
cvc0Xs 1920X8 +®
0612HS MT.8/S
¥0£0X8
S X Y/
8110X8 08cHHS N .8/G
0S20X8
£ XY/
WL X /€
1NN DN .8/ ¥100X8 L110X8
9GZ0X8
JJ/1-E X 9L/L-E X 8/G ,_iwmw WX%B
G0Z M8 L9zoxs
\ WSS X W b/E
NT.0/L £210X8
2220X8 A1dW3ISSY A0d 1HOddNS NO
H31137 NOILVOOTHOL1VIN \
2G - by 1ZH8 ONIHAS dOLS 13AVHL WHY-ONIM \ S XL
.G - gV €/00X8
.2V - 2v12HS fm_mzw mE., /
W€ - cElcH8 ONIHSNG INVHL3IYN y $
H1ON31 INgY 6212H8
1NN INVr .8/
6920X8 N SIELHS
8212H8
N .8/ Q) 8C¢CIHS 60€ LHS
89c0X8 % M4 .8/
@@ 612508
' /
8c€0X8 | 6212H8 ¥6S LHS

/681 M8

4-26



SECTION 4 - PARTS

N1 .2/
CrCOX8

_ (00—) .0l — 9%0GaHR 01/92/2| 10¥ 187 19¢SaH8\aHE\ 13D
_ wmmmmmm A\Novhoﬁ — D980SJHS 09 L00HS | |
— $¥G0GSJHS8 00-) 8 — 9/0GQH8 (NOILJO NOISN3LX3)
Ot g
¥30IN0HS SL(10) 9~ DISOEAHS @ \\mmmmoxw
W2/ L=5xT/L < S . g9y . ZX9L/¢
() BLOUXY /Nﬂmm.%vﬂm " 0CS0X8  (NoiLdo NoISNILX3)

., //WWQ\

Nid .8/S
0S5 100dH8

NS

/ 96050HS

aNy .8/¢—2Xz2/ L

00c0dHS (L9Z X Z/1) S¥8LLlH8
(L0Z X /1) S08lIHS
“ ] pd
dWVT1D al LZ/1-2 e 1

7 02000HS

o J/e—1xe/ L
S 2926k ) goq0xs
Gl 1SaH8 N 8 ///ﬁy
t/ \ _ ‘ N %/ &
\// <N AN
- g N L L 234 GOLK
~ /wwm‘;m\ﬁ ) 4 O¥20X8 Ww03d $OLI
(uC/1—60Ll) .0l — ZB80GAHS "9900X%8 _ 711078 —
.2/1—G8) .8 — Z/0GOHS8 2 ~
(.¢/1=19) .9 — TSOGAHS ol N LZ/1
N .2/1L 0vc0xs M1 .2/ 1
Ovc0xs %y RN
M :N\ﬁ\\\\\\\\ M 2/
cOF0OX8 \\\\ 0o OXg
o;mm.%mw . \_.N\T;N\ﬁ
; C900X8
/L \
) ¢900X8 V\\\\ f/
- P NS
(NMOHS)LHIIY — 2ZOLSAH8 .~ | N3nTigm WB8/€—14) 0L — 09LGOHS
1437 — 1OIlGQHS SANYMOL %m\mmﬁw.m —  0GLGAaHR
8/¢—¢2) .9 — 0FILSaHS /
(I¥NQILdO)
‘ OB LGOHS
moﬁ\ﬁoﬁ JT4A0ON ATEINASSY NOILOdS o8vd ¢ Ol % .8 .9

4-27



SECTION 4 - PARTS

1N3IHHNO-810¢ - 9099¢H8
/102 NHHL - 099¢H8

ONF1-.8/G MOOT-AN
€5Gc0X8
1IN3YHNO-810¢ - 9109¢H8
£10¢ NYHL - 109¢H8

M1.8/G
¥0€0X8

(1334 9) 9€92H8
(1334 +) v£92HS

(92£2H8) INHY
ONILNNOW HLIM
JONIYISHILNI
ol 3na
a3dINO3IY IHIHM
4G X .8/9

G600X8

«¢ X ¢/1 ©dO
G900X8

e —— — . —

N .2/} X¥OOT-AN
cc0X8

(,9) 9992H8
(.7) ¥992H8

6900X8 Z/L-7 X 9L/1-E X 8/

- T
€0/¢H8

W2/1-1 X 2/L DHO ®©
¥900X8

uS/ XOOT-AN
¢vc0X8

_
_
_
_
"
(1MS9 .01) OLZ2HS ! _
(1S9 8) 80/2H8 |_
(1YS9 9) 90/2H8 - Z_ —— __ __

4-28



SECTION 4 - PARTS

SUMMERS MFG. CO., INC.

3/23/15

INSTALLATION AND OPERATION
INSTRUCTIONS FOR 8K1850

HUBODOMETER W/ HOUSING
FOR SUMMERS DIAMOND DISK AND 2510 DT

Attach HUB ODOMETER to gang nut as shown in photos
with 3/8” x 4-1/2” bolt, flat washers and lock nut. To prevent
loosening, rotate gang to insure that bracket is on center and
spot weld at locations shown.

Position Hubodometer on inside of rear center gang. DO
NOT LOCATE HUBODOMETER BENEATH IMPLEMENT
WING HINGE OR AT WIDEST POINT OF MACHINE.
Hub Odometer will be damaged if installed in these locations.

The Hub Odometer is calibrated at 359 revolutions per acre.
Refer to chart below for conversion for your implement.

CONVERSION
MACHINE FACTOR
Diamond Disk Width Multiply by ___ for Acres
Covered
16’ .90
18 V2’ 1.04
21 1.19
21 %2’ 1.22
24 vy 1.37
25° 1.40
28’ 1.58
28 12’ 1.61
32V 1.82
38 V2’ 2.16
44 v 2.49
47 2.63
DT9530 Width
16 .86
18 12’ 1.00
21 1.14
21 %2 1.17
24 Y2’ 1.32
25° 1.35
28’ 1.52
28 12’ 1.55
3292’ 1.75
381 2.08
44 v 2.39
47 2.53

4-29

CD1/8K/8K1850



SECTION 4 - PARTS

4-30



SECTION 5 - PART NUMBERS AND DESCRIPTIONS

Stock Code

7K2055
7K2060
7L2150
7P8530
8A1004
8A1155
8A1156
8A1954
8A4048
8A4050
8A4052
8C1718
8C9010
8CC6018
8CC6020
8CC6035
8D0340
8D0350
8D2470
8D3212
8D8490
8D8500
8D8522
8D9108
8DI110
8D9524
8G2282
8G2284
8G2285
8H2600
8H2601
8H2601B
8H2660
8H2660B
8H2314
8H2718
8H2719
8HD5097
8HD5180
8HDS5381
8HD5401
8J1000
8J102IN
8J1022H
8J3005
8J3010
8J5110
8J5200
8J5300
8J5510
8J5520
8J5550
85620
8J5700
8J5710
8J6000

Description

STL 1/2 X 2 X 4.25” 11-

STL 5/8 SCRAPR BACKPLATE 11-
STL 1/2 X 7-1/2”0D X 2-9/16"ID
ROUND CR 2-1/2- 22-1/4” 07-
CLAMP HOSE 5” #72

U-BOLT 3/8 X 6-1/16 X 5” SQ
U-BOLT 3/8 X 4-1/16 X 5” SQ
TUBING GAGE LINE 1/4”0D PER FT
NYLON TIE .18 X 11”

NYLON TIE .30 X 8-7/8”

NYLON TIE .30 X 15.25”

U-BOLT 1/2 X 2-5/8 X 2-5/8” SQ
BRACE MNTNG ARM RLNGATCH 09-
PARALLEL LINK W/ HLS N-DSK 13-
PARALLEL LINK W/O RCKSHFT 10-
WASHER 2.5X4X 1.281”ID 11-
U-BOLT 3/4 X 4-1/16 X 7-3/4”SQ
U-BOLT 3/4 X 4-1/16 X 10” SQ
SAFETY CHAIN 30400# 7/16” X 5’
MALE TIP 3/4”-16 ORB ISO
PIONEER/ISO TIP HLDR BNT 97-
HYD HOSE HOLDER PNTD BLK 91-
JACK 5000% TOP CRANK 15”LIFT
ROLL PIN 1/4 X 2” ZINC

HAIRPIN CLIP LARGE (1”’CYL PIN)
HYD CYL 5 X 24” 3000PSI 09-
NYLON TIE .187 X 7-1/2” RED
NYLON TIE .187 X 7-1/2” YELLOW
NYLON TIE .187 X 7-1/2” GREEN
RLLNG BSKT ENDPLATE 09-12
ENDPLATE RLNGBSKT 4SCRPR 12-
ENDPLATE RLNGBSKT 4SCRPR 17-
RLLING BSKT SCRAPR MNT 12-
RLLING BSKT SCRAPR MNT 17-
MNTG ARM ASSY 52” M94-M108
RLLNG BSKT ASSY 8FT

RLLNG BSKT ASSY 10FT

M104 1 TINE EXT OPT PAIR 03-
EXT BRCKT M94-108 2ND ARM 15”
8> 3BR M104SECT ASSY QADJ00-
10°3BR M104SECT ASSY QADJ00-
SPRING SHNK W/BRG&MNTFLT 00-
CLTR BLADE 8X1.75W NOTCH.26X22
CLTR BLADE 13WAVE .256X22” 04-
SPACER 2.02IDX2.630D-2.63" 13-
CAST SPOOL 10” FULL CLTR 00-
#10 JIC(M) X #10 JIC(M) UNION

#10 JIC(F) X #6 JIC(M)HEX BUSH
TEE #6 JIC (MALE) 3X

3/4”-16 ORB X #6 JIC(M) STR
3/4”-16 ORB X #10 JIC(M) STR
1-1/16” - I20RBX#10JIC(M)STR
3/4”-16 ORB X #6 JIC(F-SW)STR

#6 JIC(F-SW) X #6 JIC(M)90*ADP
#10 JIC(F-SW)X#10 JIC(M)90*ADP
9/16”-18 ORB X #6 JIC(M)90*ADP

5-1

Stock Code

8J6010
876020
8J6030
8J7040
8J7216
8K0050
8KO0150
8KO0152
8K0750
8K0850
8K0852
8K 0860
8K 0862
8K0865
8K1075
8K1105S
8K1134N
8K1152
8K1410
8K1415
8K1417
8K 1420
8K 1422
8K 1425
8K1430
8K1435
8K 1440
8K 1445
8K 1449
8K 1451
8K 1452
8K1470
8K1475
8K 1477
8K1485
8K1500
8K1615
8K 1640
8K 1660
8K 1660
8K1755
8K 1900
8K1920
8K2104
8K2130
8K2170
8K3002
8K3100
8K4000
8K4010
8K4019
8K4020
8K4199
8K4209
8K4299
8K4404

Description

3/4”-16 ORB X #6 JIC(M)90*ADP
3/4”-16 ORB X #10 JIC(M)90*ADP
7/8”-14 ORB X #10 JIC(M)90*ADP
THERMAL RELIEF MANIFLD 4000PSI
#6JIC(M)X6JIC(F)1/16”"RSTR BLKZ
MNT BRKT ADJ DPRSS MANFLD 12-
DTGANG 10 BLADE LEFT FRNT WING
DTGANG 10 BLADE RGHT FRNT WING
DTGANG 7 BLADE LEFT FRONT CNTR
DTGANG 8 BLADE RGHT FRONT CNT
DTGANG 8 BLADE LEFT REAR WING
DTGANG 8 BLADE LEFT REAR CNTR
DTGANG 8 BLADE RGHT REAR CNTR
DTGANG 8 BLADE RGHT REAR WING
SPLICE TUBE REAR W/PIVOT 11-
HUB&AXLE ASSY HD812 (2”RCVR)
LIFTARM 32.5° WING & NRRW 07-
LIFTARM18.5-32.5 REARCNTR9S-
HITCH NRRW DSK 12-

CNTR FRAME NRRW DSK-LEFT 12-
CNTR FRAME NRRW DSK-RGHT 12-
WING FRAME NRRW DSK-LEFT 12-
WING FRAME NRRW DSK-RGHT 12-
CROSSTUBE TRNSMNT NRRW DSK12-
SPLICE TUBE FRONT NRRW DSK 12-
A-FRAME NRRW DSK 12-

WINGLOCK NRRW DSK 12-

TUBE 1.75 X1.268ID- 2.25” 12-
BOLT-ON LINK ARM PIVOT-R 13-
BOLT-ON LINK ARM PIVOT-L 13-
SIDEPLT CSTR CYLATCH N-DSK13-
CYLATCH CASTR FRNT N-DSK 12-
CASTER ARM N-DISK -L 12-

CASTER ARM N-DISK -R 12-

WING LIFT CYL ATCH NRW DSK 12-
CASTER MNT NRRW-DISK 13-

PIN 3/4X 10-1/2” SAFETYLCK 13-

PIN 1-1/2 X 10-5/8” HITCH 84-

PIN 1-1/2 X 15-1/2” HARDENDS4-

PIN 1-1/2 X 15-1/2” HARDENDS4-
EYEBOLT 1.5”DIAX1.26EYE YZ 12-
SEAL GBGI V WALKNG TANDM 01-
RETAINING RING 2-7/8” INV 00-
SPRING SHNK W/BEARNG ASSY DSK
GANG ROD 2” DIA X 57”

GANG ROD 2” DIA X 97”

WRENCH GANG 3-1/8” HEX BLCK00-
GANG MNT TUBE LEFT FRNT 98.5”
SPOOL FULL DISK DUCTIL MACHIND
SPOOL HALF SHRT 2.63” DISK 94-
SPOOL HALF 4.8” FLAT CLTR 00-
SPOOL HALF LONG 4.9” DISK 94-
CAST CLAMP GANG MNT W/PEG RAW
CAST CLAMP GANG MOUNT RAW
CAST CLAMP SCRAPER MNT RAW
STL 5/16” 2510 SCRAPR IN RAW



SECTION 5 - PART NUMBERS AND DESCRIPTIONS

Stock Code

8K4406
8K4409
8K4423
8K4429
8K4449
8K5025N
8K5200
8K5200
8K5200
8K5515
8K5520
8K6313
8K7042
8K8000
8K&8010
8K8020
8K8030A
8K8067
8K 8069
8K&8071
8K8075A
8K8090A
8K8095A
8K&8104
8K 8200
8K9106
8K9250
8L0246
8L0252
8L0258
8L0320
8N3028
8N3035
8N3048
8N3060
8N3124
8N3150
8N3228
8N3252
8N3312
8N3390
8N4160
8N6060
8N6354
8N7000
8S0358
8S1120
851124
8S1126
852990
8S3095
8T1037
8T1040B
8T1045
8T1050
8T1055

Description

STL 5/16” 2510 SCRAPR OUT RAW
STL 3/16” SCRAPR PLATE DSK RAW
FILLER FLAT 5/8 X 2.5- 3” 08-

ARM 5/8 X 2.5-15.375"HR1044RAW
BRCKT ADJ OFFSET SCRAPER 99-
BLADE DSK1/4X25” 2HL NTCH LOWC
WASHER GANG BOLT 2.03” ID
WASHER GANG BOLT 2.03” ID
WASHER GANG BOLT 2.03” ID
U-BOLT 3/4 X 4-1/16 X 6” SQ

U-BOLT 3/4 X 6-1/8 X 7-1/2” SQ

HYD CYL 2.25X6” 1.25”RD 11-

12.5L X 15 LRF ON 15X10X8 WHL
STL 7K2045 3/8X3.5 PNTDLGHT09-
TUBE LGHT BRCKT 1.5SQ PNTD 00-
STL 12GA MNTNG BRCKT LIGHT 00-

MODULE AG ENHNCDW/BRAKE6PINOS-

DUST CAP FOR 7PIN CONNECTO00-
MAIN HRNSS 7PN 20’ W/BRAKE 17-
MAIN HRNSS 7PN 26’ W/BRAKE 09-
EXT HRNSS NONDRAWBR DTSCH 07-
LIGHT AMBER 2WIRE DEUTSCH 07-
LIGHT RED 3WIRE DEUTSCH 07-
EXT HRNSS 13°2WIRE DTSCH 07-
BRCKT SMV ATTCH 4-8”FRAME98-
PIN 1-1/4 X 4-3/8” HRDND 1/4HL
900#WGHT PKG W/HRDWR DSK/CLTR
BUSHING 2.875X2.5ID- 3” 97-
WASHER 1.28”IDX4.50DX 1/4”YZ
U-BOLT 5/16 X 1-1/2 X 2-1/2SQ
PLATE 2PNT&LR CASTER WEAR 96-
3/8X 28”HYD HOSE #6FJX3000PSI
3/8X 35”HYD HOSE #6FJX3000PSI
3/8X 48”HYD HOSE #6FJX3000PSI
3/8X 60”HYD HOSE #6FJX3000PSI
3/8X 124”HYD HOSE #6FJX3000PSI
3/8X 150”HYD HOSE #6FJX3000PSI
3/8X 228”HYD HOSE #6FJX3000PSI
3/8X 252”HYD HOSE #6FJX3000PSI
3/8X 312”HYD HOSE #6FJX3000PSI
3/8X 390”HYD HOSE #6FJX3000PSI
1/2X 160”"HYD HOSE#10FJX3000PSI
3/4X 60”HYD HOSE#10FJX3000PSI
3/4X 354”HYD HOSE#10FJX3000PSI
ADJ DOWN PRESSURE MANIFLD 12-
U-BOLT 5/8 X 3-1/16 X 4-1/2’SQ

SIGN SLOW MOVING VEHICLE(SMV)
MOUNTING SOCKET SMV SIGN
MNT SPADE W/HRDWR SMV SIGN
HYD HOSE CLAMP-LARGE-NYLON
CAPLUG FITS ISO HYD COUPLR 08-
HYD CYL 3.75 X 10”R3755M-10BP
HYD CYL 4.0 X 10” FOR 5PLX 99-
HYD CYL 4.5 X 10” REPHASE 96-
HYD CYL 5 X 10” REPHASE 96-

HYD CYL 5.5 X 10” REPHASE 96-

Stock Code

8T1060
8T2990
8T3300
8T3620
8T4132
8T4350
8X0000
8X0015
8X0021
8X0021A
8X0044
8X0063
8X0072
8X0101
8X0110
8X0111
8X0113
8X0114
8X0121
8X0123
8X0133
8X0138
8X0139
8X0140
8X0143
8X0146
8X0202
8X0203
8X0211
8X0223
8X0234
8X0242
8X0246
8X0256
8X0260
8X0261
8X0265
8X0270
8X0280
8X0281
8X0282
8X0284
8X0285
8X0286
8X0292
8X0300
8X0306
8X0307
8X0309
8X0311
8X0316
8X0318
8X0320
8X0366
8X0402
8X0440

5-2

Description

HYD CYL 6 X10 W/STRK CNTRL 96-
HYD HOSE CLAMP MTL/RUB BACK
BOLT PIVOT CHSLTRP&WNGLFT YZ
PIN 1-1/2 X 12-1/2” HRDND&ZINC
WLKNG TNDM 7.5”C-C 2” ID 98-
TRNS LCK W/UHMW10.5”(2.4RD)96-
BOLT 1/4-20X3/4” FLLTHD GRS YZ
BOLT 3/8-16NC X 3-3/4” GRS YZ
BOLT 5/16-18NC X 3/4” GR5YZ
BOLT 5/16-18NC X 1” GR5YZ

BOLT 7/16-14NC X 3-1/2”GR5YZ
BOLT 1/2-13NC X 1-1/2” GR5 YZ
BOLT 1/2-13NC X 3-3/4” GR5 YZ
BOLT 5/8-11INC X 8” GR5YZ

BOLT 3/4-10NC X 1-1/4” GR5 YZ
BOLT 3/4-10NC X 2-1/2” GR5 YZ
BOLT 3/4-10NC X 5" GR5 YZ

BOLT 3/4-10NC X 3” GR5 YZ

BOLT 3/4-10NC X 6-1/2” GR5 YZ
BOLT 3/4-10NC X 5-1/2” GR5 YZ
BOLT 7/8-9NC X 3” GR5 YZ

BOLT 1-8NC X 5-1/2” GRS YZ

BOLT 1-8NC X 3” GR5YZ

BOLT 1-8NCX7” W/1.5”"THDGRS YZ
BOLT 1-8NC X 5> GR5YZ

BOLT 1-8NC X 8-1/2” GRS YZ

NUT 3/8”-16NC NY-LOCK GR2 YZ
NUT 3/8”-16NC SERFLANG GR2YZ
NUT 5/16”-18NC SERFLANG GR2 YZ
NUT 1/4”-20NC SERFLANG GR2YZ
NUT 7/16”-14NC NY-LOCK GR2 YZ
NUT 1/2”-13NC NY-LOCK GR2 YZ
NUT 1/2”-13NC SERFLANG GR2YZ
NUT 5/8”-11NC SERFLANG GR2 YZ
NUT 3/4”-10NC HEX GR2 YZ

NUT 3/4”-10NC NY-LOCK GR2 YZ
NUT 3/4”-10NC CNTRLOCK GR2 YZ
NUT 7/8”-9NC CNTRLOCK GR2 YZ
NUT 1”-8NC HEX GR2 YZ

NUT 17-8NC NY-LOCK GR2 YZ

NUT 17-14TPI TOPLOCK GR B Z
NUT 1-1/4”-7TNC HEX GR2 YZ

NUT 1-1/2”-6NC HEX GR2 YZ

NUT 1-1/2”-6NC JAM GR2YZ

NUT 2”7-4.5 HVY HEXSLOT GR2 PLN
LOCKWASHER 5/16” YLW ZNC
LOCKWASHER 3/4” YLW ZNC
LOCKWASHER 7/8” YLW ZNC
LOCKWASHER 1” YLW ZNC
LOCKWASHER 1-1/4” YLW ZNC
WASHER 1” SAE FLAT YZ

WASHER 3/4”(13/16”ID)FLAT YZ
WASHER 3/8”(7/16” ID)FLAT YZ
WASHER 2.031DX2-7/80DX 1/4”PLN
HAIRPIN CLIP 1/8 X 2-9/16”

CLEVIS PIN 5/8 X 3-7/8” YZ



SECTION 5 - PART NUMBERS AND DESCRIPTIONS

Stock Code Description Stock Code Description

8X1120 CRG 3/8-16NC X 2” GR2 ZN 8720344 DECAL WING DANGER

8X1140 CRG 3/8-16NC X 4” GR2 ZN 8720346 DECAL ELECTROCUTION-TILLAGE
870075 DECAL TRNSPRT LCK WARNING TILL 870350 DECAL GREASE GANG BEARNG 04-
820087 DECAL”WARNING”PINCH POINTO03- 870800 REFLECTOR AMBER ADHSVBCK98-
870100 DECAL MADE IN USA 870805 REFLCTR REDORANGE ADHSVBK99-
870101 DECAL”SUMMERS”M94/04/06 2.25X9 870810 REFLECTOR RED ADHSV-BACK 98-
8720204 DECAL 5.5” SUMMERS 14- 8721000 MANUAL-PAK 3DIA X 11.75” 09-
870276 DECAL GENERAL CAUTION 91- 872255 DECAL DK9630 ID 16-28.5’ N-DISK
8720340 DECAL REPHASING CYLINDERS 872290 DECAL DT9530 ID 16-28.5’ N-DT
8720342 DECAL INSTALL CYLINDER LOCKS

5-3



SECTION 5 - PART NUMBERS AND DESCRIPTIONS

5-4



History of Summers Manufacturing Co., Inc.

1965 — Summers Manufacturing is founded by Harley Summers, who purchases patent rights for Goebel truck and pickup hoists from the Goebel
Brothers of Lehr, ND. These hoists, produced in Harley Summers’ blacksmith shop the first year, were distributed nationwide by a Cincin-
nati, Ohio, dealer. With increasing sales, the company soon outgrows the small shop. Summers wins the Herman harrow contract, beginning
the company’s Herman culti-harrow line. Summers builds a 7,200 square-foot factory in Maddock to meet the demand for truck and pickup
hoists, as well as Herman harrows.

1969 — Firm incorporates and becomes officially known as Summers Manufacturing Company, Inc.
1970 — Summers purchases rights to manufacture/market the Herman Harrow.

1973 — Company builds new 20,000 square-foot plant and offices in Maddock, adding a 20,000 square-foot assembly plant in the fall of 1975 (com-
pleted in January 1976), bringing total square footage of Maddock factories to 47,000.

1977 — Summers introduces the Agri-sprayer, used in conjunction with the Herman culti-harrow to incorporate herbicides and liquid fertilizer.

1980 — Company purchases manufacturing and distributing rights to Crown rockpickers from Crown Manufacturers of Regina, Saskatchewan. This
forces another expansion project — a 26,000 square foot factory on a 24 acre site in Devils Lake, ND Industrial Park.

1981 — Company establishes a branch facility in Regina, Saskatchewan.

1982 — Devils Lake plant begins operations in January, manufacturing supersprayers and rockpickers. The Maddock factory begins producing the
Superweeder, a combination cultivator and harrow.

1983 — Summers buys manufacturing and distributing rights to the Fargo Field Sprayer line from Mid America Steel (formerly Fargo Foundry),
Fargo. This field sprayer line is manufactured at the Devils Lake plant. Harley Summers is selected North Dakota’s small-businessman of
the year by the Small Business Administration.

1984 — Herman Diamond Disk, a disk harrow made in a diamond shape to reduce blade breakage from rocks, comes off the assembly line.
1985 — Summers signs a contract with Melroe Company of Bismarck to obtain exclusive manufacturing rights to the Melroe harrow line.

1989 — Summers purchases TorMaster Company of Hordean, Manitoba, giving the company a line of rolling packer equipment, comprised of harrow
packers and hydraulic fold coil packers.

1992 — A new engineering office/parts department is added to the Devils Lake factory.

1993 — Company adds two new products: a pickup-mounted sprayer with booms of 80 and 90 feet, and the Summers Superharrow, an extra-heavy-
duty residue-management tool designed for the minimum and no-till farmer.

1994 — a 50 by 125 foot addition to the Maddock factory is completed. Construction begins on a 24,576 square-foot addition to the Devils Lake fac-
tory, which enables the company to increase production of truck-mounted and pull-type supersprayers and rockpickers.

1996 — 1500 square foot office area added to the Maddock plant. Company introduces Chisel Plow with floating hitch and 700# trip assembly.
1997 — 16,800 square foot warehouse in Maddock purchased from local business.

1999 - Company introduces the Ultimate suspended boom trailer sprayer with hydraulic folding booms. Additional sizes added to the Chisel Plow
line, now ranging from 28’ to 54°.

2000 - Company introduces the Supercoulter, the innovative solution for excessive field residue management on no-till, minimum-till, and conven-
tional-till farming operations.

2001 - Cold storage building completed at Devils Lake. Company extends boom lengths up to 110 feet on the Ultimate Supersprayer.
2002 - Company adds a warehouse and service man in Aberdeen, SD.

2003 - Company introduces the Ultimate NT Supersprayer featuring a bolt on axle for easier adjustment, and a new family of tanks that feature a
drainable sump and a common width dimension.

2004 - A 124 ft. x 310 ft. addition is added onto the current Devils Lake plant.

2005 - The Summers Superroller is added to the “Field Tested Tough” product line. Additional sizes of 56°, 58” and 60’ are added to the Superchisel
line. Ultimate-Ultra NT Supersprayer introduced featuring 120” & 133’ booms.

2006 - The Summers Coulter-Chisel, Rolling Choppers and 30’ Superroller were included in product line.

2007 - 62° & 84’ 5 Section Landrollers and a 20’ Coulter-Chisel were introduced.

2008 - Disk-Chisels, ranging from 16’ to 40° widths, are added to product line.

2009 — M 105 and M 108 Mounted Harrows added to selection of Mounted Attachments. SuperHarrow 2650, 50’ SuperCoulter, Hydraulic Fold Roll-
ing Chopper and 36” diameter Landrollers introduced.

2010 — Rolling Basket and 47’ Diamond Disk added to product line. A 124 ft. x 310 ft. addition to Devils Lake factory built for a state of the art
paint system.

2011 — Additional Supercoulter sizes were added along with larger tires for tillage implements. Ultimate and Ultra Supersprayers received an ad-
ditional tank size of 1650 gallons. Front Caster Wheel option was made available for chisel implements.

2012 —41°, 46’ & 53’ Trail Type Landroller added to product line. Additional Superchisel sizes of 16 & 20° were added.

2013 — DT9530 added to product line. Internal Scraper in Rolling Baskets introduced. Finishing Coulter Gang becomes standard on the Diamond
Disk and 2510 DT. Corporate offices opened at Devils Lake plant. New building and location for the Aberdeen warehouse.

2014 — Introduced the VRT2530 (Variable Rate Tillage).

2015 — Introduced the VT Flex Applicator and Spray Fill Xpress.

Summers distributes on a wholesale level to dealers and distributors throughout markets in North Dakota, South Dakota, Minnesota, Montana, lowa,

Washington, Idaho, Oregon, Utah, Colorado, Kansas, Nebraska, Oklahoma, Texas, Manitoba, Saskatchewan, Alberta, British Columbia, Kazakhstan,

Russia and Australia, making it an international company.



SUMMERS

... Field Tested TOUGH!

d

Cultivators/Harrows

Rock Picker Mounted Attachments

Land Rollers/Packers Sprayers

1-800-732-4347 » www.summersmfg.com


http://www.summersmfg.com

	DT9530 & DK9630
	Warranty
	General Information
	Table of Contents
	Safety
	Safety Decals
	Safety Light Operation
	Decal Locations

	Assembly
	16' - 28.5'
	16' Frame
	16' Caster Wheels
	16' Hitch
	16' Safety Lights
	16' Depth Control Hydraulics
	16' Rear Coulter Hydraulics
	21' Frame
	21' Wings
	Caster Wheels
	21' Hitch
	21' Safety Lights
	21' Depth Control Hydraulics
	21' Rear Coulter Hydraulics
	25' & 28.5' Frame
	25' & 28.5' Wings
	25' & 28.5' Caster Wheels
	25' & 28.5' Hitch
	25' & 28.5' Safety Lights
	25' & 28.5' Depth Control Hydraulics
	25' & 28.5' Wing Fold Hydraulics
	25' & 28.5' Rear Coulter Hydraulics


	Operation & Maintenance
	Maintenance
	Field Operation
	Rear Coulter Gang
	Transporting
	Storage
	Troubleshooting
	Dimensions
	Proper Bolt Use

	Parts
	16' & 21' Depth Control Hydraulics
	25' & 28.5' Depth Control Hydraulics
	Frame Parts
	Transport Parts
	21' Wing Fold Hydraulics
	25' & 28.5' Wing Fold Hydraulics
	Rear Coulter Hydraulics
	16' Gang Layout
	21' Gang Layout
	25' Gang Layout
	28.5' Gang Layout
	Rear Coulter
	Gang Parts
	16' Rolling Baskets
	21' Rolling Baskets
	25' Rolling Baskets
	28.5' Rolling Baskets
	16' Mounted Harrows
	21' Mounted Harrows
	25' Mounted Harrows
	28.5' Mounted Harrows
	Weight Package
	Safety Lights
	Hub Parts
	Mounted Arms
	Mounted Harrows
	Rolling Baskets
	Acremeter

	Part Numbers with Descriptions
	7K2055 - 8K4404
	8K4406 - 8X0440
	8X1120 - 8Z2290

	History
	Products




